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FCC ID: Y40-LGAC-1

Test Report Verification

. ION AUDIO LLC
283"‘3”_“: 200 SCENIC VIEW DRIVE, SUITE 201, CUMBERLAND, Rhode Island
ress: 02864, United States
ION AUDIO LLC
X;g“fa?t“rer: 200 SCENIC VIEW DRIVE, SUITE 201, CUMBERLAND, Rhode Island
ress: 02864, United States
E.U.T: BT Wireless Speaker
Model Number: Transactive Air
Power Supply: AC 120V/60Hz
Test Voltage: AC 120V/60Hz
Trade Name: ALESIS Serial No.:  --—----
Date of Receipt: Aug 9, 2012 Date of Test: Aug 19~ Sep 1, 2012
e FCC Rules and Regulations Part 15 Subpart C:2011
Test Specification: ANSI C63.4:2003
The device described above is tested by EST Technology Co., Ltd.. The
Test Result: measurement results were contained in this test_re_p_ort and EST
’ Technology Co., Ltd. was assumed full responsibility for the accuracy and
completeness of these measurements. Also, this report shows that the EUT
to be technically compliance with the ETSI EN FCC Rules and
Regulations Part 15 Subpart C requirements.
This report applies to above tested sample only and shall not be
reproduced in part without written approval of EST Technology Co., Ltd.
Date: Sep 3, 2012
Prepared by: Tested by: Approved by:
L,MW‘%‘
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.
Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested
This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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FCC ID: Y40-LGAC-1

1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name

Model Number

FCCID

Operation frequency :

Number of channel
Antenna
Modulation

Power Supply

Applicant

Manufacturer

Sample Type

BT Wireless Speaker

Transactive Air

Y40-LGAC-1

2402MHz~2480MHz

79

SMA Antenna; 2.5 dBi gain

FHSS (GFSK, n/4-DQPSK, 8-DPSK)
AC 120V/60Hz

ION AUDIO LLC
200 SCENIC VIEW DRIVE, SUITE 201, CUMBERLAND,

Rhode Island 02864, United States

ION AUDIO LLC
200 SCENIC VIEW DRIVE, SUITE 201, CUMBERLAND,

Rhode Island 02864, United States

Prototype production

EST Technology Co., Ltd Report No. ESTE-R1209001
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 PASS
. FCC Part 15: 15.215
20dB Bandwidth DA 00-705 PASS
: ; FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 PASS
FCC Part 15: 15.209
. - FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.4: 2003 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.4: 2003 PASS
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co.,Ltd

Report No. ESTE-R1209001
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FCC ID: Y40-LGAC-1

2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : Santun Management Zone, Houjie District, Dongguan,
Guangdong, China
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FCC ID: Y40-LGAC-1

2.3. Assistant equipment used for test

N/A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above ground.

EUT was be set into BT test mode by software before test.

EUT

2.5. Test mode

The test software was used to control EUT work in Continuous TX mode, and select test

channel, wireless mode

Mode Channel Frequency
Low 2402MHz

GFSK Middle 2441MHz
High 2480MHz

Low 2402MHz

n/4-DQPSK Middle 2441MHz
High 2480MHz

Low 2402MHz

8-DPSK Middle 2441MHz
High 2480MHz

EST Technology Co., Ltd

Report No. ESTE-R1209001
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FCC ID: Y40-LGAC-1

2.6. Test Equipment

2.6.1. For conducted emission test

Equipment Manufacturer Model No. Serial No. Last Cal. [Next Cal.
EMI Test Receiver Rohde & Schwarz |ESHS30 832354 May,30,12 |1 Year
Artificial Mains Networ |Rohde & Schwarz |ENV216 101260 May,30,12 |1 Year
Pulse Limiter Rohde & Schwarz |ESH3-Z2 101100 Aug 1,12 |1 Year
2.6.2. For radiated emission test(30-1000MHz)

Equipment Manufacturer Model No. Serial No. |[Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz |ESVS10 100004 Mar,19,12 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 |Mar,19,12 |1 Year
Bilog Antenna Teseq CBL6111D [25872 June.08,11 |1 .5Year
Signal Amplifier Agilent 310N 187037 Aug,1,12 |1 Year
2.6.3. For radiated emission test(above 1GHz)

Equipment Manufacturer [Model No. Serial No. Last Cal. |Next Cal.
Temperature controller Terchy MHQ 120 May.08,12|1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |May.08,12|1 Year
\ector Signal Generator R&S SMBV100A ]1407.6004K02 [May.08,12|1 Year
Double Ridged Horn Antenna |R&S HF907 100276 Jan.16.11 |2 Year
Double Ridged Horn Antenna |[R&S HF907 100268 Jan.16.11 |2 Year
Log-periodic Dipole Antenna |[R&S HL223 100435 Jan.16.11 |2 Year
Biconical Antenna R&S HK116 100431 Jan.16.11 |2 Year
Trilog Broadband Antenna  |Schwarzbeck |VULB 9163 [9163-462 Jan.16.11 |2 Year
Pre-amplifer AH PAM-0118 10008 May.08,12|1 Year
Pre-amplifer R&S SCU-01 10049 May.08,12|1 Year
High Pass filter Micro HPM50111  |324455 May.08,12|1 Year
RF Cable Hubersuhner |W10.02 534096 May.08,12|1 Year
RF Cable Hubersuhner [W10.02 534123 May.08,12|1 Year
RF Cable Hubersuhner |[RG 214/U 513423 May.08,12|1 Year
RF Cable Hubersuhner [RG 214/U 523455 May.08,12|1 Year

EST Technology Co.,Ltd

Report No. ESTE-R1209001
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FCC ID: Y40-LGAC-1

3. MAXIMUM PEAK OUTPUT POWER

3.1. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least
75 non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850
MHz band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band:
0.125 watts, the e.i.r.p shall not exceed 4W

3.2. Test Procedure
The transmitter output (antenna port) was connected to the spectrum analyzer

3.3. Test Result

EUT: BT Wireless Speaker ~ M/N:Transavtive Air
Test date: 2012-9-1 Test site: RF site Tested by: Tony Tang
Limit
Fre Result Margin
Mode |\l (dBm) (a8)
dBm W
2402 1.78 21.00 0.125 19.22
GFSK 2441 1.85 21.00 0.125 19.15
2480 2.76 21.00 0.125 18.24
2402 1.18 21.00 0.125 19.82
n/4-DQPSK 2441 1.03 21.00 0.125 19.97
2480 1.72 21.00 0.125 19.28
2402 1.28 21.00 0.125 19.72
8-DPSK 2441 1.21 21.00 0.125 19.79
2480 1.98 21.00 0.125 19.02
Conclusion: PASS

EST Technology Co., Ltd Report No. ESTE-R1209001 Page 10 of 130



FCC ID: Y40-LGAC-1

3.4. Test Data
GFSK 2402 MHz

= Agilent | Freg/Channel
Mkrl 2.401975 GHz

Ref 10 dBm Atten 20 dB 1.783 dBm
Peak

Center Freq
2.40220000 GHz

i 2.39845000 GHz

Stop Freq
2.40595000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

GFSK 2441 MHz

== Agilent | Freg/Channel
Mkrl 2.440813 GHz

Ref 10 dBm Atten 20 dB 1.853 dBm
Peak

Center Freq
2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1209001 Page 11 of 130



FCC ID: Y40-LGAC-1

GFSK 2480 MHz

= Agilent Freg/Channel
Mkrl 2.479963 GHz
Ref 10 dBm Atten 20 dB 2.763 dBm Center Freq

Peak 2.48000000 GHz

Log
dB/

Start Freq
B 2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.48 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1209001 Page 12 of 130



FCC ID: Y40-LGAC-1

n/4-DQPSK 2402MHz

= Agilent | Freg/Channel
Mkrl 2.401944 GHz

Ref 10 dBm Atten 20 dB 1.179 dBm Center Freq

Peak 2.40200000 GHz
Log
10
ey Start Freq
B 2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auo  Map

Freq Offset
0.00000000 Hz

Signal Track
on Off

Center 2.402 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

n/4-DQPSK 2441MHz

=i Agilent | Freg/Channel
Mkrl 2.440756 GHz

Ref 10 dBm Atten 20 dB 1.03dBm Center Freq

Peak 2.44100000 GHz
Log
10
ey Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1209001 Page 13 of 130



FCC ID: Y40-LGAC-1

n/4-DQPSK 2480MHz

= Agilent Freg/Channel
Mkrl 2.479700 GHz

Ref 10 dBm Atten 20 dB 1.721dBm Center Freq

Peak 2.48000000 GHz
Log
10

dB/

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.48 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1209001 Page 14 of 130



FCC ID: Y40-LGAC-1

8-DPSK 2402MHz

= Agilent I Freg/Channel
Mkrl 2.402019 GHz

Ref 10 dBm Atten 20 dB 1.28 dBm

Peak Center Freq
2.40200000 GHz

\ Start Freq

I 2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

8-DPSK 2441MHz

= Agilent IFreq/ChanneI
Mkrl 2.440831 GHz

Ref 10 dBm Atten 20 dB 1.211 dBm ISRy

Peak 2.44100000 GHz
Log
10
dB/ Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1209001 Page 15 of 130



FCC ID: Y40-LGAC-1

8-DPSK 2480MHz

= Agilent Freg/Channel

Mkrl 2.479963 GHz
Ref 10 dBm Atten 20 dB 1.98 dBm Center Freq

Peak 2.48000000 GHz
Log
10
dB/ Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.48 GHz Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1209001 Page 16 of 130



FCC ID:Y40-LGAC-1

4. 20 DB BANDWIDTH

4.1. Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 8§ 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates, is
contained within the frequency band designated in the rule section under which the

equipment is operated.

4.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The
bandwidth of the fundamental frequency was measured by spectrum analyzer
with 30kHz RBW and 100kHz VBW. The 20dB bandwidth is defined as the
total spectrum the power of which is higher than peak power minus 20dB.

4.3. Test Result

EUT: BT Wireless Speaker ~ M/N:Transavtive Air

Test date: 2012-9-1 Test site: RF site Tested by: Tony Tang
Mode (II\:/Irﬁlqz) ZOdB(:\B/Ia::S)WIdth Limit (kHz) | Conclusion

2402 1.1375 / PASS

GFSK 2441 1.1250 / PASS

2480 1.1125 / PASS

2402 1.4375 / PASS

n/4-DQPSK 2441 1.4250 / PASS

2480 1.4125 / PASS

2402 1.4500 / PASS

8-DPSK 2441 1.4500 / PASS

2480 1.4250 / PASS

EST Technology Co., Ltd

Report No. ESTE-R1209001 Page 17 of 130




FCC ID:Y40-LGAC-1

4.4. Test Data

GFSK 2402MHz

Freg/Channel
Mkr2 A 1.1375 MHz

EEL&O dBm Atten 20 dB 0.18 dB Center Freq
2.40200000 GHz
Log I——
10
dB/ Start Freq
2.39950000 GHz
\,\«/\m\, Stop Freq
2.40450000 GHz
CF Step
500.000000 kHz
Auto Man
Center 2.402 GHz Span 5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 @ 2.4020000 GHz 1.051 dBm
2R (&) 2.4014375 GHz -19.53 dBm .
2a @ 1.1375 MHz 0.18 dB Signal Track
On Off
GFSK 2441MHz
gl et Freg/Channel
Mkr2 A 1.1250 MHz
legfaliO dBm Atten 20 dB -0.408 dB Center Freq
2.44100000 GHz
Start Freq
2.43850000 GHz
Stop Freq
2.44350000 GHz
CF Step
500.000000 kHz
Auto Man
Center 2.441 GHz Span 5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 @ 2.4410000 GHz 0.919 dBm —
2R @ 2.4404500 GHz -19.13 dBm :
2a @ 1.1250 MHz -0.408 dB Signal Track

On Off

EST Technology Co., Ltd Report No. ESTE-R1209001 Page 18 of 130



FCC ID:Y40-LGAC-1

GFSK 2480MHz
palenict ‘Freq/ChanneI
Mkr2 A 1.1125 MHz
Eggio dBm Atten 20 dB -0.092 dB Center Freq
2.48000000 GHz
Log I—
10
dB/ Start Freq
2.47750000 GHz
M A Stop Freq
2.48250000 GHz
CF Step
500.000000 kHz
Auto Man
Center 2.48 GHz Span 5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 M) 2.4800000 GHz 1.944 dBm —_—
2R (1 2.4794500 GHz -18.06 dBm :
2a @ 1.1125 MHz -0.092 dB Signal Track
On Off

EST Technology Co., Ltd Report No. ESTE-R1209001 Page 19 of 130



FCC ID:Y40-LGAC-1

n/4-DQPSK  2402MHz

3 Agilent ‘ Freg/Channel

Mkr2 A 1.4375 MHz

Ref 10 dBm Atten 20 dB -0.548 dB

Center Freq

Peak 2.40200000 GHz
Log I—

10
dB/ Start Freq

.

2.39950000 GHz

Stop Freq
2.40450000 GHz
CF Step
500.000000 kHz
Auto Man
Center 2.402 GHz Span 5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 M) 2.4020000 GHz 0.513 dBm —_—
2R (1 2.4013000 GHz -19.45 dBm :
24 @ 1.4375 MHz -0.548 dB Signal Track

On Off

n/4-DQPSK  2441MHz

gataclen Freg/Channel
Mkr2 A 1.4250 MHz
EsLiOdBm Atten 20 dB -0.148 dB Center Freq
2.44100000 GHz
Log I—
10
dB/ Start Freq
w 2.43850000 GHz
Stop Freq
2.44350000 GHz
CF Step
500.000000 kHz
Auto Man
Center 2.441 GHz Span 5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 1) 2.4410000 GHz 0.046 dBm —
2R 1) 2.4403000 GHz -20.07 dBm .
2a @ 1.4250 MHz -0.148 dB Signal Track

On Off

EST Technology Co., Ltd

Report No. ESTE-R1209001
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FCC ID:Y40-LGAC-1

n/4-DQPSK  2480MHz

~ Agient ‘Freq/ChanneI
Mkr2 A 1.4125 MHz
Ez;&OdBm Atten 20 dB -0.208 dB Center Freq
2.48000000 GHz
Log I—
10
dB/ Start Freq
2.47750000 GHz
w Stop Freq
DI 2.48250000 GHz
-19.6 —_—
CF Step
500.000000 kHz
Auto Man
Center 2.48 GHz Span 5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 M) 2.4800000 GHz 0.433 dBm —_—
2R (1 2.4793000 GHz -19.9 dBm :
24 @ 1.4125 MHz -0.208 dB Signal Track

On Off

EST Technology Co., Ltd Report No. ESTE-R1209001 Page 21 of 130



FCC ID:Y40-LGAC-1

8-DPSK 2402MHz
= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 100 kHz

Marker Trace
1 1)
2R Q)
2A 1)

8-DPSK 2441MHz
= Agilent
Ref 10 dBm Atten 20d
Peak
Log

10
dB/

Center 2.441 GHz
#Res BW 100 kHz
Marker Trace

1 )

2R 1)

2A Q)

Atten 20 dB

#VBW 100 kHz

X Axis
2.4020000 GHz
2.4012875 GHz

1.4500 MHz

B

#VBW 100 kHz

X Axis
2.4410000 GHz
2.4402875 GHz

1.4500 MHz

Mkr2 A 1.4500 MHz
-0.023 dB

Span 5 MHz
Sweep 5 ms (401 pts)

Amplitude
0.477 dBm
-19.58 dBm
-0.023 dB

Mkr2 A 1.4500 MHz
-0.659 dB

Span 5 MHz
Sweep 5 ms (401 pts)
Amplitude
0.025 dBm
-20.21 dBm
-0.659 dB

‘ Freg/Channel

Center Freq
2.40200000 GHz

Start Freq
2.39950000 GHz

Stop Freq
2.40450000 GHz

CF Step
500.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43850000 GHz

Stop Freq
2.44350000 GHz

CF Step
500.000000 kHz

Auto Ma@

Freq Offset
0.00000000 Hz

Signal Track
On Off
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8-DPSK 2480MHz

= Agient ‘ Freg/Channel
Mkr2 A 1.4250 MHz
Ez;&OdBm Atten 20 dB -0.873 dB Center Freq
2.48000000 GHz
Log
10
Start Freq
2.47750000 GHz
Stop Freq
2.48250000 GHz
CF Step
500.000000 kHz
Auto Man
Center 2.48 GHz Span 5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 (€} 2.4800000 GHz 397 dBm _
2R 1 2.4793000 GHz - dBm :
24 8 1.4250 MHz . Signal Track

On Off
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5. CARRIER FREQUENCY SEPARATION

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with
an output power no greater than 125 mwW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The
carrier frequency was measured by spectrum analyzer with 100kHz RBW and
100kHz VBW.

5.3. Test Result

EUT: BT Wireless Speaker ~ M/N:Transavtive Air

Test date: 2012-9-1 Test site: RF site Tested by: Tony Tang
Mode Channel Channel
separation Limit Conclusion

(MH2z)

Low CH 1.000 PASS

GFSK Mid CH 1.000 PASS

High CH 1.006 PASS

Low CH 1.006 PASS

> 2/3 of the 20dB Bandwidth or

m/4-DQPS MiShCCHH 1888 25[kHz]( whichever is greater) Eﬁgg
Low CH 1.000 PASS

8-DPSK | Mid CH 1.006 PASS
High CH 1.000 PASS
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5.4. Test Data

GFSK
Low Channel
e | Freg/Channel
Mkrl A 1.00000 MHz
Ref 10 dBm Atten 20 dB -0.043 dB Center Freq
Peak 1R 2.40250000 GHz
Log .
10
dB/ oy Start Freq
2.40125000 GHz
Stop Freq
2.40375000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
Mid Channel

= Agilent

Ref 10 dBm Atten 20 dB
Peak i
Log

10

dB/

Center 2.442 GHz
#Res BW 100 kHz

#VBW 100 kHz

Mkrl A -1.00000 MHz
-0.018 dB

Span 2.5 MHz
Sweep 5 ms (401 pts)

/ 2.44025000 GHz

| Freg/Channel

Center Freq
2.44150000 GHz

Start Freq

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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High Channel
= Agilent

Ref 10 dBm
Peak

Log

10

daB/

Center 2.479 GHz
#Res BW 100 kHz

#VBW 100 kHz

Mkrl A 1.00625 MHz
-0.018 dB

Span 2.5 MHz
Sweep 5 ms (401 pts)

| Freg/Channel

Center Freq
2.47950000 GHz

Start Freq
2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset

0.00000000 Hz

Signal Track

On Off

EST Technology Co., Ltd
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n/4-DQPSK
Low Channel
= Agilent

Mkrl A 1.00625 MHz
-0.034 dB

Atten 20 dB

1R

Ref 10 dBm
Peak

Log

10

dB/

Span 2.5 MHz
Sweep 5 ms (401 pts)

Center 2.402 GHz
#Res BW 100 kHz

#VBW 100 kHz

Mid Channel
% Agilent
Mkrl A -1.00000 MHz

Ref 10 dBm Atten 20 dB -0.029 dB

Peak

Span 2.5 MHz
Sweep 5 ms (401 pts)

Center 2.442 GHz

#Res BW 100 kHz #VBW 100 kHz

2.40250000 GHz

2.40125000 GHz

| Freg/Channel

Center Freq
Start Freq

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

| Freg/Channel

Center Freq
2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off
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High Channel
= Agilent

Atten 20 dB

i

Ref 10 dBm
Peak

igg MM

dB/

Center 2.479 GHz
#Res BW 100 kHz

#VBW 100 kHz

Sweep 5 ms (401 pts)

| Freg/Channel
Mkrl A -1.00000 MHz

-0.008 dB Center Freq

2.47950000 GHz

Start Freq
2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz

EST Technology Co., Ltd
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8-DPSK
Low Channel
= Agilent | Freg/Channel
Mkrl A 1.00000 MHz
Eg;lio dBm Atten 20 dB -0.015 dB Center Freq
1R 2.40250000 GHz
Log —
10
4B/ Start Freq
2.40125000 GHz
Stop Freq
2.40375000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) [H———
Mid Channel
= Agilent | Freg/Channel
Mkrl A 1.00625 MHz
Eg;lio dBm Atten 20 dB -0.004 dB Center Freq
1R 2.44150000 GHz
Start Freq

2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
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High Chanel
= Agilent

Ref 10 dBm
Peak

Log
10 w/\}

dB/

| Freg/Channel
Mkrl A 1.00000 MHz

-0.023 dB

Center Freq
2.47950000 GHz

Start Freq

2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track

Center 2.479 GHz
#Res BW 100 kHz

#VBW 100 kHz

On

Span 2.5 MHz
Sweep 5 ms (401 pts)
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6. NUMBER OF HOPPING CHANNEL

6.1. Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels
6.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The number of
hopping channel was measured by spectrum analyzer with 100kHz RBW and 100kHz

VBW.

6.3. Test Result

EUT:. BT Wireless Speaker

M/N:Transavtive Air

Test date: 2012-9-1

Test site: RF site

Tested by: Tony.Tang

Mode Number of hopping channel Conclusion
GFSK 79 >15 PASS
n/4-DQPSK 79 >15 PASS
8-DPSK 79 >15 PASS
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6.4. Test Data
GFSK

- Agilent

Ref 10 dBm
Peak

Log

10

dB/

Start 2.4 GHz
#Res BW 300 kHz

Ref 10 dBm
Peak
Log

Start 2.429 GHz
#Res BW 300 kHz

Ref 10 dBm
Peak

Start 2.459 GHz

#Res BW 300 kHz

s (VTN v f —
dB/ Start Freq

Freg/Channel
Mkrl 2.41475 GHz

Atten 20 dB 0.446 dBm

A AT

Center Freq
2.41475000 GHz

Start Freq
2.40000000 GHz

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.429 GHz
#VBW 300 kHz Sweep 4 ms (401 pts)

Freg/Channel
Mkrl 2.459200 GHz

Atten 20 dB 1.753 dBm Center Freq

| 2.44450000 GHz

2.42950000 GHz

Stop Freq
2.45950000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.459 GHz
#VBW 300 kHz Sweep 4 ms (401 pts)

Freg/Channel
Mkrl 2.48002 GHz

Atten 20 dB 2.067 dBm Center Freq

2.47150000 GHz

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.483 GHz
#VBW 300 kHz Sweep 4 ms (401 pts)
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n/4 DQPSK

Agilent Freg/Channel
Mkrl 2.40207 GHz

ngaklo dBm Atten 20 dB 0.585 dBm Center Freq
1 2.41475000 GHz
Log
10 VWOV W Y YT —
dB/ Start Freq
2.40000000 GHz
Stop Freq

2.42950000 GHz

CF Step
2.95000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Freg/Channel
Mkrl 2.459200 GHz

Eee;liLO dBm Atten 20 dB 0.688 dBm Center Freq

Log fil  2.44450000 GHz

10 MWV VVVANA VWIS YV VYWY WYY v/Sa

dB/ Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

’ Freg/Channel
Mkrl 2.48008 GHz
Ref 10 dBm Atten 20 dB 0.28 dBm

Peak Center Freq

2.47150000 GHz

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.459 GHz Stop 2.483 GHz

#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
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8-DPSK

Agilent

Ref 10 dBm
Peak

Log

10

dB/

Start 2.4 GHz
#Res BW 300 kHz

Freg/Channel
Mkrl 2.40207 GHz

Atten 20 dB WRIELLWUN  Conrer Freq

2.41475000 GHz

PNV VNNV

Start Freq
2.40000000 GHz

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Stop 2.429 GHz
#VBW 300 kHz Sweep 4 ms (401 pts)

Ref 10 dBm
Peak
Log

dB/

Start 2.429 GHz
#Res BW 300 kHz

100 MYV WS VA VYUY

Freg/Channel
Mkrl 2.459050 GHz

Atten 20 dB 0.547 dBm Center Freq
bl  2.44450000 GHz

Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.459 GHz
#VBW 300 kHz Sweep 4 ms (401 pts)

Ref 10 dBm
Peak

M1 S2
S3 FC
AA

Start 2.459 GHz

#Res BW 300 kHz

Log 2 R
PNV VNS
2.45950000 GHz
Stop Freq
2.48350000 GHz

’ Freg/Channel
Mkrl 2.47996 GHz

Atten 20 dB 0.301 dBm Center Freq

2.47150000 GHz

Start Freq

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.483 GHz
#VBW 300 kHz Sweep 4 ms (401 pts)
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/. DWELL TIME

7.1. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within

a period of 0.4 seconds multiplied by the number of hopping channels employed.

7.2. Test Result

EUT: BT Wireless Speaker

M/N:Transavtive Air

Test date: 2012-9-1

Test site: RF site

Tested by: Tony Tang

Mode Dwell time Limit Conclusion
GFSK DH1 183.28 <400ms PASS
GFSK DH3 298.62 <400ms PASS
GFSK DH5 327.70 <400ms PASS

n/4 DQPSK DH1 173.80 <400ms PASS
n/4 DQPSK DH3 289.14 <400ms PASS
n/4 DQPSK DH5 329.84 <400ms PASS
8-DPSK DH1 180.12 <400ms PASS
8-DPSK DH3 284.40 <400ms PASS
8-DPSK DH5 329.84 <400ms PASS
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7.3. Test Data
GFSK DH1 : 50hop/5s * 0.4 * 79 * 0.580ms = 183.28

== Agilent Freg/Channel

Mkrl 2.163 s
Ref 10 dBm Atten 20 dB 1.073 dBm
Peak
Log
10

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mai
Freq Offset
0.00000000 Hz

Center 2.441 GHz Span O Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

N

= Agilent ’ Freg/Channel

Mkrl A 580 us
Ref 10 dBm Atten 20 dB -0.53dB
Peak
Log
10
dB/ Start Freq
2.44100000 GHz

Center Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar
Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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GFSK DH3 : 25hop/5s * 0.4 * 79 * 1.89ms= 298.62

Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

= Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

Mkrl 3.337 s
1.129 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Mkr1 A 1.89 ms
-0.012 dB

Span 0 Hz
Sweep 4 ms (401 pts)

W

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

Freq Offset
0.00000000 Hz

Freg/Channel

W

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

e

Freq Offset
0.00000000 Hz
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GSFK DH5 : 17hop/5s * 0.4 * 79 *3.05ms = 327.70

% Agilent

Freg/Channel
Mkrl 162.5 ms

Ref 10 dBm Atten 20 dB 1.124 dBm | RN

Peak |, 2.44100000 GHz
Log

10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Mar:

W1 S2
Freq Offset

S3 FS
AA 0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

= Agilent Freg/Channel
Mkrli A 3.05ms

Ref 10 dBm Atten 20 dB -0.007 dB Center Freq

Peak 2.44100000 GHz

Log . 1

10

dB/ Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar
Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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n/4-DQPSK DH1: 50hop/5 * 0.4 * 79 *0.550ms=173.80

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz

Mkrl 2.05s
0.287 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Freg/Channel

Mkr1 A 550 us
-0.466 dB

Span 0 Hz
Sweep 4 ms (401 pts)

2.44100000 GHz
2.44100000 GHz

2.44100000 GHz

Auto Mar

0.00000000 Hz

2.44100000 GHz

W

Freg/Channel

Center Freq

Start Freq

Stop Freq

CF Step
1.00000000 MHz

Freq Offset

Center Freq

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar.
Freq Offset
0.00000000 Hz
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n/4-DQPSK DH3: 25hop/5 * 0.4 * 79 *1.83 = 289.14

Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

= Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

Mkrl 4.088 s
0.267 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Mkr1 A 1.83ms
1.255dB

Span 0 Hz
Sweep 4 ms (401 pts)

W

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

Freq Offset
0.00000000 Hz

Freg/Channel

W

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

e

Freq Offset
0.00000000 Hz
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n/4-DQPSK DH5: 17hop/5 * 0.4 * 79 *3.07ms= 329.84

Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

1

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

= Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

Mkrl 1.275s
0.258 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Mkr1 A 3.07 ms
-0.537 dB

Span 0 Hz
Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

Freq Offset
0.00000000 Hz

Freg/Channel

W

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

e

Freq Offset
0.00000000 Hz
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8-DPSK DHZ1: 50hop/5 * 0.4 * 79 * 0.570ms=180.12

= Agilent

Ref 10 dBm
Peak

Log

10

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz

Mkrl 1.475s
0.359 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Freg/Channel

Mkr1 A 570 pus
0.512 dB

Span 0 Hz
Sweep 4 ms (401 pts)

2.44100000 GHz
2.44100000 GHz
2.44100000 GHz

Auto Mar

0.00000000 Hz

W

Freg/Channel

Center Freq

Start Freq

Stop Freq

CF Step
1.00000000 MHz

Freq Offset

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar.
Freq Offset
0.00000000 Hz
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8-DPSK DH3: 25/5 * 0.4 *79 *1.80ms=284.40

= Agilent

7

Freg/Channel

Mkrl 350 ms
Es;klo dBm Atten 20 dB 0.378 dBm Center Freq
. 2.44100000 GHz
Log -
10
4B/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

= Agilent Freg/Channel
1.8ms

Mkrl A
Esfalio dBm Atten 20 dB : Center Freq
2.44100000 GHz
Log _—
10
4B/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK DH5: 17/5 * 0.4 *79 *3.07ms=329.84

= Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz

Mkrl 1.525s
0.393 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Mkrl1 A 3.07 ms
-1.202 dB

Span 0 Hz
Sweep 4 ms (401 pts)

7

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma@g

Freq Offset
0.00000000 Hz

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz
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8. RADIATED EMISSIONS

8.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090 -0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
21735 -2.1905 16.80425 - 16.80475 960 - 1240 725-775
4.125-4.128 25.5-25.67 1300 - 1427 8.025 -85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
420725 -4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6218 748 -752 1660 - 1710 106-127
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175 - 6.31225 123 -138 2200 - 2300 1447 -14.5
8.291 -8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
R.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 -173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A
15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 435
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak
Above 1000 3 (nV)/m (Peak)
54.0 dB(uV)/m (Average)
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8.2. Block Diagram of Test setup
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

———3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | o8 METER
(L) (W) (H) = (WOOD) |

GROUND PLANE

8.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 1MHz and RBW is set at 1MHz for peak emissions measurement
above 1GHz and 1MHz RBW, 10Hz VVBW for average emissions measure above 1GHz

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

8.4. Test Result

30MHz—26GHz Radiated emissison Test result
EUT: BT Wireless Speaker ~ M/N:Transavtive Air

Power:AC 120V/60Hz
Test date: 2012-8-30 Test site: 3m Chamber Tested by: Tony Tang

Test mode: Tx Mode

Pass
Note : If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
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8.5. Test Data
30 MHz - 1000 MHz

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

Data; 386

File; Onitest data\2012\H\Homni.EMI (403)

Date; 2012-08-30 Time: 21;30:08

0 Level (dBuvim)

ol

FCCPART15B

30

imit

nv. / Ins.
ngineer
UT

Power

M/H

Test HMode

[ I e Y o e B W
I
1]
h=)
=l
ot

5]

224, 418,

Frequency {(MHz)

3m Chamber

3m 27137 Ant.

FCC PART 15 B

Temp:25.6" ;Humi:56%,Press:101.52kFa

Tony

ET Wirele=ss Speaker

: 4LC 120V/60H=z

Transactive 4ir
GFSE TX 2402MH=

Ant. Cakle Emis=sion
Lo=ss

(d2/m) (4B}

Eeading Level

[d3uv)

Data no.

Limits
(dBuV/m) (dBuV/m)

406, 1000

Lo

a

HORTZOWNTAL

[¥1]

Margin EReamark
(dB) (dB)

1 159.88
P 174.53
3 259,89
4 264.74
3 274.44
a 344.28

10.36 3.89 11.32 £25.57
g.939 4.08 12.2%8 £5.386
12.87 4.83 13.30 31.20
12.94 4.87 14.01 3l.22
12.38 3.05 11.7% 28,23
14.28 5.63 8.34 Z2.25

[E5Y

[ T T VI I WL W

o

[ O e O e O e O e Y

Y Y Y Y S Y
[ T T T e I |

17.593 2
o 94 i~y
42.413 bt
4 80 0
_____ 2
4 08 o
_____ 2
16.77 2

17.75 QP
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EST Technology

Data; 387 File: D:itest datal201 2\ H\Homni.EMI (403)
0 Level (dBulim) Date; 2012-08-30 Time; 21;35;29

FCCPART15B
-pdB

Tl

K&11] 224, 418, G612, 806. 1000
Frequency (MHz)
Data no. : 38

Ant. pol. : VERTICAL

ET Wireless Speaker
Power T AC 120V/60H=

M/H : Transactive &fir
Test Mode : GFSE TX 2402MH=

Lnt. Cakle Emi=s=ion
Los=z EReading Lewvel Limit=s Margin Eeamark
(MH=) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) (dB)

i
H
14

i
i
1]
[¥]
ot
[u]

{

1 36.73 14.52 Z2.08 g.21 22.7% 40 .00 17.21 Q
P 48 .43 8.37 2.30 9.85 20,52 40.00 19.48 2
3 62.398 4.82 Z.83 8.98 16.43 40 .00 £23.57 Q
4 148.34 11.00 3.76 3.73 18.55 43.50 £4.35 Q
5 159.98 10.36 3.89 6.30 20.55 43.50 22.85 2
a Z64.74 12.94 4.87 1.17 15.08 46.00 Z8.582 Q
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EST Technology

Data: 388

File; Dnitest data'2012\H\Homni.EMI (403)

Date: 2012-08-30 Time: 21:40:41

0 Level (dBuvim)

FCC PART15B

30

I
ion
L

m
8]

]
1]
H

M/H

Fredqg.
(HHz)

[ Y O VI I B
[} =
[T Y S Y S

oy
]

Site . 3m Cr
Di=. Ant 3m
Limi

Env. / Ins.
Engineer

EUT

s L LD

[R&

(PR R ]

(AR TS I P I T R S

[ TS

418,

612,

Frequency (MHz)

Data no.

Fouul

pol.

Transactive Rir
GEFEE T 2441MH=

Cakle
Los=s Reading
(dB2) {dBuh

14.52 2 6.38
8.37 2. 9.68
T.07 2 6.31

11.29 3 3.43

10.36 3 4.85
9.37 4. Z.8%

Emis=zion

Level

Limits

(dBuV/m) (dBuV/m)

£2.394
20.35
18.24
13.43
19.10
16.73

[ SR R Y
o L L

[E5Y

206,

Margin
(dB)

ORI I S I B

1%}

W L

[}

oy

-1

-1 nonoon

[

%]

]

1000

REeamark

(42}

I
T

I
T

I
T

I
T

I
T

I
T
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EST Technology

Houjie, Dongguan, Guangdong, China

Data: 389

File: xlitest data'2012\HHomni.EMI (403)

0 Level (dBulim])

Date: 2012-08-30 Time: 21:44:35

40

FCC PART15B
-fdB

30

224, 418,
Frequency (MHz)

3m Chamber

3m 27137

FCC PART 15 B

Tonvy

ET Wireless Speaker
BC 120V/60H=
Transactive Air
GFSE TX 2441MH=z

Cakle
Loss

(d2}  (dBuV)

Level
(dBuV/m) (dBuV/m)

Eeading

612.

Data no. : 38

8
Ant. pol. : HORIZONTAL

Emission

Limits
(dB)

(d=)

1000

Margin Eeamark

1 153,28
z 174.53
3 255.04
4 264.74
5 274.44
& 332.64

10.36 3.8%9 10.61
g.99 4.08 11.53
12.41 4.87 12.64
12.94 4,87 13.37
12.38 3.05 12.48
13.83 5.52 5.36

[T R ST

Bd B3 D k3 Rl ORI
o R oy o

AT

a 43.50 18.64
4] 43.50 18.90
P 46.00 16.08
8 46.00 14.72
a0 46.00 16.10
1 46.00 21.1%8
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EST Technology

Data: 390

File: nitest data'201 2\HHomni.EMI {403)

0 Level {(dBuVim)

Date: 2012-08-30 Time: 21:48:24

40

FCCPART15B

HdB

30

418,
Frequency (MHz)

Data no.

612.

3m 27137 Ent. ol.

Tony

BT Wireless Speaker
120V/60H=

Tranzactive RLir

GFSE TX 2430MH=

RC

Cakle Emis=zion
Lo=ss

(4B}

Eeading Lewvel

(dBuv)

Limits
(dBuV/m) (dBuv,/m)

[¥E]
1%}

806, 1000

HORTZCONTAL

Ma

rgin

(d=)

REeamark
(dB2)

1 152.92
2 174.53
3 211.32
4 253.22
5 264.74
& 281.23

10.36 3.89 10.36 24.81 43.5
8.93 4.08 10.80 23.87 43.5
8.51 4.354 5.48 22.33 43.5

12.87 4.83 13.24 31.14 46.0

12.94 4.97 13.9%9 31.80 46.0

12.41 5.09 11.17 28.87 46.0

[ O e T e T T e O

5.89 o)
9.63 o)

i ot
1,17 o)
4,88 o)
4 10 9]
3,10 o)
- o9 i~
7,33

EST Technology Co., Ltd

Report No.ESTE-R1209001

Page 51 of 130



FCC ID:Y40-LGAC-1

EST Technology

Data: 391 File: Dxitest data'2012\H\Homni. EMI (403)
Level {dBulim) Date: 2012-08-30 Time: 21:52:.07

FCCPART15B
-pdB

30 224, 418. G612 a0a. 1000
Frequency (MHz)
ite no. : 3m Chamber Data no. : 391

vis. / Ant. : 3m 27137 Ant. pol. : VERTICLL

ET Wirele=ss Speaker
FPower : 4AC 120V/60H=z

M/ : Transactive Air
Test Mode : GFSE TX Z2480MH=

Ant. Cakle Emi==sion
Loszs Eeading Lewvel Limits Margin Reamark
(HMH=) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) (dB)

i
H
14

fiw]
i
fu
(9]
ot
[u]

{

1 33.88 1le6.11 1.3%8 3.84 21.24 40.00 18.06 Q
i 48.43 8.37 2.30 T.80 18.47 40 .00 £21.53 Q
3 85.29 T.TE 2.87 5.82 16.41 40.00 £3.5% Q
4 126.03 11.34 3.44 0.85 15.73 43.50 27.77 QF
3 148.34 11.00 3.76 4.47 12,23 43.30 £4.27 Q
a 159.98 10.3¢6 3.89 3.05 13.30 43.30 24,20 Q
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EST Technology

Data: 392 File: vitest data'2012H\Homni.EMI (403)

0 Level (dBu\im)

Date; 2012-08-30 Time: 21:57:26

FCCPART15E

30 224,

M/H : Transactive Rir
Test Mode : n/4-DQPSE TX 2402MH=

Ant. Cakle
Fredq. Factor Loss
(MH=Z) (dB/m) (d2)

1 36.79 14.52 2.08
2 458.43 8.37 2.30
3 85.28 T.T2 2.87
4 143.45 11.2% 3.71
=] 155.%8 10.36 3.8%
a 259.85% 12.87 4.93

Data no. =@ 392

[E5Y
-1

L
o T I
1%}

-1

-1 in k3 RS
.|

[V S S T s
1%}

[ )
[T SR

612, 806, 1000

Frequency (MHz)

pol. : VERTICAL

Margin Beamark
f=1=3] (d2)

40.00 16.593 ")
40.00 20.01 Q
40.00 23.28 QF
43.50 25.75 2
43.50 28,28 ")
46.00 24.78@ Q
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EST Technology

Data: 393 File: vitest data'201 2 H\Homni.EMI {403)
0 Level (dBuVim) Date; 2012-08-30 Time: 22:02:07

FCCPART15B

-ficB

30 224, 418. 612 806. 1000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 383

Di=s. / Ent. : 3m 27137 Ant. pol. : HORIZCONTLL
Limit FCC PART 15 B

Enwv. / In=. : Temp:25.6"Humi:56%;Pres=s:101.52kPa

Engineer Tony

EUT ET Wirele=ss Speaker

Fower : AC 120V/60H=
M/H : Transactive Rir
Test Mode : n/4-DQPSE TX 2402MH=

Ant. Cakle
Fredg. Factor Loss Margin Beamark
(MHzZ) (dB/m) (d2) (d2) (d2)

1 159.58 10.36 3.89 10.23 24.48 43.50 19.02 Q
P 174.53 g.299 4.08 10.17 £3.24 43.50 20.28 Q
3 264.74 12.94 4,97 12.72 30.83 46.00 15.37 QF
4 274.44 12.3% 5.05 11.82 25.048 46.00 16.94 Q
3 332.64 13.83 5.52 6.77 28.22 46.00 15.78 Q
a 344.28 14.28 3.63 6.639 Z6.80 46.00 15.40 Q
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EST Technology

[ J——

Houjie, Dongguan

Tel:+36-T659-8

Mode H 9

Data: 394
0 Level (dBuW/m)

File: vitest data'2012'\H\Homni.EMI (403)

Date; 2012-08-30 Time: 22:10:03

FCCPART15B

30

BT Wireless
120V/60H=

Tranzactive Air

RC

(01

1T . Cakle

Loss
/) (dB)

418,

Speaker

4-DQEPSE TX 2441MH=

Reading
(dBuV)

Frequency

Da

Al

Hurdi : 56%;Fress:101. 5

Emission

Level

(dBuV/m) (dBuV,/m)

612,
(MHz)

ta no.
t. pol.

Limitcs

Margin
(dB)

206,

Reamark
(dB)

1000

R Y S

o

oy

159.98 10
174.53 8
Z64.74 12
28l.23 12
329.73 13
347.13 14

FERNT T
oo

o

Lo

11.54
9.8%
T.893
4.65
4.13

-1 Ldoin
= n
S I LI S I s B Y]

k]

[159

B3 B3 B3 B3 B3 R
T3]

W Ldn

[RE]

43.50
43.50
46.00
46.00
46.00
46.00

[

| T T B
S S T ) I

[N T B S TR+ ]

[ I S % T ]

k3 L

I
T

I
2

')
QF
')
T

I
T
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Chilingxiang,Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

EST Technology

Data; 395 File: Dxitest data'201 2\ H\Homni.EMI {403)
0 Level (dBulim) Date; 2012-08-30 Time; 22:15:29

FCC PART15B

Y I

30 224, 418, 612 806. 1000
Frequency (MHz)

S5ite no. ! 3m Chamber Data no. @ 3585

Dis. / Ant. : 3m 27137 Ant. pol. : VERTICLL
Limit : FCC PRET 15 B

Env Ins. : Temp:25.6" ;Humi:S56%;FPress:101.52kFa

Engineer : Tony

EUT ET Wireless Speaker

Power : 4AC 120V/60H=
M/H : Transactive Rir
Te=st Mode : o/4-DOPSKE TX 2441MH=

Ant. Cakle Emi=ssion
Fredq. Factor Loss EReading Level
(HMH=) (dB/m) (dB) (dBuV) (dBuV,/m)

Margin Eeamark
(dB) (dB)

1 36.79 14.5Z Z2.08 6.02 22 .80 40.00 17.40 Q
P 46.49 2.20 Z.28 T.88 12.38 40.00 20.064 Q
3 145.43 11.22 3.73 3.5%9 18.54 43.50 £4.%48 Q
4 159.98 10.36 3.89 3.80 20.15 43.50 £23.35 Q
3 211.3%8 g.51 4.34 2.10 14.85 43.50 ZE8.55 Q
a Z64.74 12.94 4.87 1.8% 13.60 46.00 26.40 Q
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Chilingxiang,Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

EST Technology

Data: 396 File: Dvitest data\2012\H\Homni.EMI {403)
0 Level (dBulim) Date; 2012-08-30 Time; 22:21:56

FCC PART15B
-pdB

30 224, 418. 612, 806. 1000
Frequency (MHz)
ite no. : 3m Chamber Data no. : 3926

pol. : VERTICAL

P Lnt

i=z. / Ant. : 3m 27137 An

ET Wireless Speaker
Power : 4AC 120V/60H=

M/H : Transactive Rir

Te=st Mode : o/4-DOPSK TX 2420MH=

Ant. Cakle Emi=ssion
Fredq. Factor Loss EReading Level Limits Margin Reamark
(HMH=) (dB/m) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dB) (dB)

1 36.79 14.52 2.08 6.2% 22,87 40.00 17.13 QF
P 48.43 8.37 2.30 2.23 13.30 40.00 20.10 Q
3 87.23 T.87 Z.%8 3.41 16.34 40.00 £3.688 Q
4 148.34 11.00 3.76 3.67 18.43 43.50 25.07 Q
3 159.98 10.36 3.89 3.83 18.18 43.50 £5.32 Q
@ 274.44 12.3% 3.05 1.31 18.75 46.00 2T.253 Q
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EST Technology

Data: 397

File: Diitest data\2012\H\Homni.EMI {403)

0 Level (dBu\im)

40

Date; 2012-08-30 Time; 22:26:35

FCCPART15B
-pdB

30

224,

3m Chamber

I F

FCC

F137

FAET 15 B

Temp:25.6" ;Humi:56%;Press:10

Tony

ET Wireless Speaker
120V/60H=
Transactive Rir

n/4-DQPSE TX 2480MH=

AC

Cakle
Loss
(dB)

Eeading
(dBuV)

418,

Frequency (MHz)

Data no.

Ant. pol.

Emis=ion

Lewvel

612

Limits
(dBuV/m) (dBuV/m)

B06. 1000

L
1%}

HORTZONTAL

gin EReamark
(dB)

[ U S T

o

o

ST S S B

-1 n

T

oo

T

s

-1 o

5]

T R T R N T

[¥1]

11.2% 3.7 6.13
10.36 3 10.76
g.939 4 12.44
12.87 4.393 12.7%
12.94 4.897 13.43
12.41 5.0% 10.67

21.13 43.50
25.01 43.50
£5.51 43.50
30.69 46.00
31.34 46.00
28.17 46.00

[} 5 ka

W -1 rn R
W L

Wi =

L]

o Lo

1
[V o
=]
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EST Technology

Lo o

Data: 398

File: Dntest data\2012\HHomni.EMI {403}

0 Level (dBulim)

Date: 2012-08-30 Time: 22:31:21

40

FCCPART 158

-pdB

30

Fredgq.
[MHz)

FCC PAERT

51}

Tony

Wireless Speaker
AC 120V/60H=z
Transactive Rir
8-DPSE TX 2402MH=

Cakle
Lo=ss
(dEB)

Reading
(dBuV)

418.

612
Frequency (MHz)

Data no.

aAnt.

Emiz=ion
Level

(dEuv/m) (d

=

Limits

7/ m)

Margin
(dB)

1000

Eeamark

(d=)

[T WU O I B

in

[a}]

159.8
174.5
255.0
264.7
274.4
295.7

8 10.386 3.8% 10.25
3 g.93 4.08 11.70
4 12.41 4.87 10.82
4 12.94 4.87 13.32
4 12.38 5.05 11.30
8 12.98 5.21 5.84

24.50
24,77
28.20
31.23
28.74
24.03

[T Y Y R A
[ T R T VR W I WA

[E5Y

i

[ T T S T 3 |
[ T T T T

19.00
18.73
17.28
21.87

[
QF
[
.

')
T

[
T

QE

[
ke
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EST Technology

Data: 399

File: Ditest data'2012\H\Homni.EMI (403)
Date; 2012-08-30 Time: 22:37:34

0 Level (dBuVim)

40

FCC PART 158
$dB

30

Site no.
Dis. Lnt
Limit

Env. / Ins.
Engineer
EUT

Test Mode

LY S R O I B
1 ooy

[T T % JY A |
[EE N A T I V]

]
%]
Ie}

oy
(%]
oy
19
1
P

418, 612,
Frequency (MHz)

208, 1000

Data no.

Ent. ol. : VERTICAL

15 B

Temp:25.6" ;Humi:56%;Press:101.52kPa

Tony

BT Wireless
120V/60Hz

Transactive Air

E-DPEE TH 2402MH=

Speaker

LC

Ant. Cakle
Factor Level Limits Margin Beamark
(dB/m) (dBuWV/m) (dBuV/ (dB)

Emiz=ion

14.52 2.08 6.49 23.07 16.83 2
9.20 2,228 T.359 18.87 21.1 2
7.87 Z.58 4.94 15.87 24,13 2

10.3& 3.8% 1.83 16.18 27,32 2

10.3& 4.71 2.05 17.12 28.88 2

12.54 4.97 4.83 22.74 £3.28 2

EST Technology Co., Ltd

Report No.ESTE-R1209001

Page 60 of 130



FCC ID:Y40-LGAC-1

EST Technology

Data; 400 File: Dxitest data\201 2\ H\Homni.EMI {403)
0 Level (dBulim) Date; 2012-08-30 Time; 22:41:03

FCCPART15B

7 I

30 224, 418, 612. 806. 1000
Frequency (MHz)

S5ite no. ! 3m Chamber Data no. : 400

Dis. / Ant. : 3m 27137 Ant. pol. : HORIZCONTAL
Limit : FCC PART 15 B

Env Ins. : Temp:25.6" ;Humi:56%Fress:101.52kFPa

Engineer : Tony

EUT ET Wireless Speaker

Power : 4AC 120V/60H=z
M : Transactive Lir
Test HMode : 3-DPSE TX 2441MH=

Ant. Cakle Emi=ssion
Fredq. Factor Loss Eeading Lewvel Limits Margin Reamark
(HMH=) (dB/m) (dB) (dBuV) (dBuV/ /T (dB) (dB)

1 148.34 11.00 3.78 5.83 20.8% 43.50 22.81 Q
P 159.88 10.36 3.89 11.34 £5.5%8 43.50 17.91 Q
3 174.53 g.939 4.08 10.08 £23.15 43.50 20.35 Q
4 £2535.04 12.41 4.87 g.14 £5.42 46.00 20.58 Q
3 £5%9.8% 12.87 4.83 g.69 £6.5% 46.00 19.41 Q
a Z64.74 12.94 4.397 3.89 27.80 46.00 18.20 Q
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EST Technology

Data: 401
0 Level (dBuVim)

File: Dvitest data' 201 2\H\Homni.EMI (403)

Date: 2012-08-30 Time: 22:46:29

FCCPART 158

40

30

H oA

/S 60Hz
Iransactive Lir
8—-DPSE TX Z2441MH=

Cakle
Lo=ss
f=1=3]

Eeadin
[dBuv)

418,

612, 206, 1000

Frequency (MHz)

(2=

Data no.
t. pol.

AT

vERILLAL

i:56%;Pre=ss:101.52kPa

Emis=zion

g

Eeamark
E=i=3]

Level Limits
(dBuV,/m) (dBuV,/m)

Margin
f=1=3]

1 36.789
2 47.46
3 126.03
4 145.43
] 159.58
] 264.74

14.52 2.08 6.02
8.78 2.2% 8.25
11.34 5.44 1.05
11.22 3.73 3.5%
10.36 3.83 3.80
12.354 4.57 1.69

22.80 40.00 17.40 )
12.32 40.00 20.88 )
15.83 43.50 27.87 QF
18.54 43.50 24,348 )
20.15 43.50 23.35 )
19.60 46.00 26.40 )

EST Technology Co., Ltd
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FCC ID:Y40-LGAC-1

EST Technology

Data: 402 File: Dxitest data\2012\H\Homni.EMI (403)
0 Level (dBuVim) Date: 2012-08-30 Time: 22:51:56

FCCPART15B

30 224, 418, 612 806, 1000
Frequency (MHz)

s
[}
]

3m Chamber Data no.
3m 27137 Ant. pol. : VERTICRL
FCC PLRT 15 B

Temp:25.6" ;Humi:56%; Pre=ss:101.52kFa

Wireless Speaker

BT
AC 120V/e0H=z

ansactive 4ir
-DPSE TX 2420MH=

Test HMHode

Ant. Cakle Emission
Fredq. Factor Loss Reading Lewvel Limits Margin BReamark
(MH=) (dE/m) (dE) (dBuV) (dBuV,/m) (dBuV,/m) (dE) (dE)

1 36.79 .22 2.08 0.2% 22,87 17.13 2
P 48.43 .37 2.30 2.23 19.80 20.10 QE
3 87.23 .97 2.598 5.41 16.34 40 .00 23.688 0]
4 126.03 11.34 3.44 1.45 16.23 43.50 27.27 2
3 148.34 11.00 3.78 3.67 15.43 43.50 25.07 2
& 159.98 10.38 3.859 3.83 18.18 43.50 25.32 QE
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FCC ID:Y40-LGAC-1

EST Technology

Data: 403
0 Level {(dBu\/m)

File: nitest data'201 2 HHomni.EMI (403)

Date: 2012-08-30 Time: 22:56:05

FCCPART15B

Y O e

Frequency (MHz)

3m Chamber Data no.

imit : FCC B4RT 15 B
7 In=z. : Temp:25.6" ;) Humi:56%; Pre=ss:101.52kFa
gineer : Tony

T ET Wireless Speaker

Fower » AC 120V/60H=z

M/H : Transactive 4ir

8-DPSE TX 2420MH=

Ant. Cakle Emis=sion
Loss

(MHz) (d=/m)  (d=)

Reading Lewvel

(dBuv)

1 1538.5%8 10.36 3.88 10.76 25.01 43.5
2 174.53 g.8% 4.08 12.44 £25.51 43.5
3 247.28 11.36 4.78 10.84 26.98 46.0
4 258.8% 12.897 4.893 12.7% 30.6% 46.0
5 Z64.74 12.94 4.97 13.43 31.34 46.0
& 274,44 12.3% 5.05 12.05 29,43 46.0

30 224, 418, 612

i=. / LAnt. : 3m 27137 Ant. pol.

Limits
[dBuV/m) (dBuV/m)

[ T T T T e B

806. 1000

i
Ly

HORTZONTAL

Margin Beamark
(dE) (dE)

15,439 o)
17.2% o)
19.02 o)
15.31 OF
14,88 oF
18.51 oF

EST Technology Co., Ltd
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FCC ID:Y40-LGAC-1

1000 MHz - 18000MHz

EST Technology

Data: 308 File: Dvtest data\2012\HHomni.EMI {403)
0 Level (dBuW/m) Date: 2012-08-30 Time: 18:00:54

FCC PART 15C PEAK

G0
7| FCC PART 15C AV

[AN}

3

3
T

1000 4400, TE00, 11200, 14600, 18000
Frequency (MHz)

ite no. : 3m Chamber Data no.
Ant. pol.

==

BT Wireless Speaker
Power : AC 120V/60H=z

M/H : Transactive RAir
Test Mode : BFEE TH 2402MH=

Ant. Cable Amp Emi=z=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Eemark
(HH=z) {dE/m) (dE) (dE) (dBuV) (dBuV/m) (dEuWV/m) (dE)

1 27.81 6.62 34.18 850.891 90.9& T4.00 -16.9& Feak
i 28.83 3.60 32.66 41.12 46.35 27.05 Feak
3 31.25 11.77 31.81 40.12 51.33 22.87 Feak
4 36.52 11.54 32.11 32.45 48.40 25.60 Feak
5 37.81 11.6% 31.83 32.22 49.8%9 0o 24,11 Feak
a 41.80 10.%2 32.78 32.92 52.86 T4.00 21.14 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission lewvels that are 20dE below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

Chilingxiang, Qishantou,Santun,
; j unangdong, China

EST Technology

Data: 309 File: Dvitest data'201 2 HIHomni.EMI {403)
0 Level (dBu\im) Date: 2012-08-30 Time: 18:05:0

[

FCC PART 15C PEAK

60

; 4 _ = | FCC PART 15C AV

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

3m Chanmkber Data no. : 309
3m ANT 1-18GC Ant. pol. : HORIZONTAL

FCC PLRT 15C PELK
Temp:25.6" ;Humi: 6% ;Pre=z=s:101.52kFa

lony

BT Wireless Speakerxr
LC 120V/&0Hz
Transactive Rir

GFS5E TX 2402MH=

Lnt. Cabkle Amp Emi=s=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(HMH=) {dB,/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dE)

1 27.81 6.43 34 83 21.17 Feak
2 27.a8l1 6.82 34.1 g2 -20.82 Feak
3 28.88 .80 32.8 31 24.0%9 Feak
4 31.25 11.77 31.81 42.36 57 20.43 Feak
3 38.33 11.32 32.01 33.81 3 22.35 Feak
& 41.87 10.%81 33.24 33.02 & 21.64 Feak

Remarks: 1. Emission Lewvel= Antenna Factor 4+ Cable Loss - Amp Factor + Reading.

The emission lewvels that are 20d4dB below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

Data: 314 File: Dvitest data'\2012'\H\Homni.ERI {(403)
0 Level {dBuWim) Date: 2012-08-30 Time: 18:17:33

]

FCC PART 15C PEAK

tn

G0

7 | FCC PART 15C AV

o

1000 4400, 7800. 11200. 14600, 18000
Frequency (MHz)

[¥4]
I

m Chamber Data no.

Ant. pol. : HORIZONTAL

BT Wireless Speaker
LC 120V/e0H=
Tranzactive Air
GEFEE TH 2441MHZ

Ant. Cabkle Amp Emis=sion
Freqg. Factor Loss Factor Reading Level Limits Margin ERemark
(MHZ) (dB/m) (dB) (dEB) (dBuV) (dBuV/m) (dBuV/m) (dEB)

1 T.81 6.43 34 53.11 53.05 T74.00 20.95 Feak
2 T.a0 6.687 34 38.681 38.76 -24.7a Feak
3 8.23 8.891 33. 47 .02 50.80 23.10 Feak
4 37 12.07 31 3 0 49,84 4.16 Average
5 37 12.07 31 51.30 62.84 11.16 Feak
& 8 T.32 11.45 32. 33.41 31.75 4.00 22.25 Feak
T 14243.00 41.67 10.381 33. 33.69 53.03 T4.00 20.97 Feak

Remarks: 1. Emission Lewvel= Lntenna Factor + Cabkle Loss - Rmp Factor + Reading.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

ilingxiang, Qishantou, Santun,
n, Guangdong, China

Data: 315

File: nitest data'2012\H\Homni.EMI {403)

0 Level (dBu\im)

Date; 2012-08-30 Time; 18:23:25

| ]

FCC PART 15C PEAK

60

g FCC PART 15C AV

WW

1000

S I Y T o Y e N W
[
H
I
it

M/
Test Mode

FCC PART 15C PELK

Tenp:25.6" ;Humi:56%;Fress

Tony

BT Wireless Speaker

AC 120V/60H=

ITransactive Rir
GFSE TX 2441MH=

Factor Loss Factor

{d=/m)  (d3)

11200, 14600,
Frequency (MHz)

Data no. : 315

ol. : VERTICAL

Emisz=ion
REeading Lewvel Limitsz Margin Remark
(dBuWV,/m) (dBuV,/m)

13000

(=)

224

W L R s

27.81 6.43
2T.60 6.67
31.37 12.07
36.96 11.45
41.88 10.83

1
1=
-1

1

s
e
oo

[ ST

S

IR R LR R R 1]

[RTI O T B

[ R R I Y Y =
Fod L

n

03 -1

98 21.0
77 74.00 23.2
30 74,00 22.7
46 74.00 21.5

(2%
oo
o
[}
yn}
m
w
=

02 Pezk

B L R
i
m
w
=

Remarks: 1. Emission Lewvel= Antenna
levels that are

2. The emi=zsion
limit are not reported.

20dB below

+ Cakble Loss - Amp Factor + EReading.
the official

EST Technology Co., Ltd
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FCC ID:Y40-LGAC-1

EST Technology

angdong, C

[REDEN R

Data: 316

File; xitest data'2012\H\Homni.EMI {403)

Date; 2012-08-30 Time; 18:29:42

0 Level (dBu\im)

o

FCC PART 15C PEAK

60

g | FCC PART 15C AV

WW

1000

Hode

Test

FCC PART 15C PELK

Tenp:25.6" ;Humi:56%;Fress: 101

Tony

ET Wireless
120V/60H=z

Transactive Rir

GFSE TX 24E80MH=

nC

Cakle
Loss
(dB)

Ant.
Factor
[dE/m)

Arp
Factor Eeadi
(dB) u

Speaker

7300,

11200,

gxiang, @ishantou, Santun,

Frequency (MHz)

14600,

Data no.

ant. Ja]

Emisz=ion
Margin
(d2)

ng Level Limits
(dBuV,/m) (dBuWV/

Eemark

13000

1 £224.00
P 2480.00
3 3703.00
4 4960.00
3 9143.00
6 14294.00

27.81 6.43 34
27.58 6.71 34
28.8% 2.80 32.
31.45% 12.44 351.
37.65 11.53 32.
41.71 10.82 33.

[ I TV T B VO e B 13

-1 Db D

[REI ]

[ AT

L ad
e

[¥1]

WL

[¥1]

77 47.71 74,00  26.2%9
3 .24 74,00 -1%3.%4
&9 .52 74.00  28.48
72 .62 74.00  20.32
g 13 74,00 22,87
15 70 74.00 21.30

Remarks:

[N

Emission
The emission

Lewvel= Antenna
levels that are

limit are not reported.

Factor

20dEB below the official

+ Cakble Loss - Amp Factor + EReading.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC-1

EST Technology

[ J——

Tel:+36-T769-8

Houjie, Dongguan, Guangdong, China

Data: 317

a o

i
-
B

Power

0 Level (dBuVim)

60

File: vitest data'201 2\H\Homni.EMI (403)

Date; 2012-08-30 Time; 18:35:50

]

FCC PART 15C PEAK

1 g Fi

FCC PART 15C AV

[
q

e e e e

1000

700, 11200,
Frequency (IMHz)

14600,

[#4]

Data no.

Ant. pol. HORIZCONTAL

lony
BT Wireless Speaker

120V/60Hz
ITransactive Rir
GEFEE T 2420MH=z

AC

Emisz=ion
Eeading Lewvel Limits
(dBuV) (dBuV,/m) (dBuV/m)

Margin
(dB)

Eemark

15000

(Y TR % I B

oy n

27.81 6.43 34.30 53.30 53.24 20.76 Feak
27T.58 6.71 34.03 897.87 98.13 -24.13 Feak
28,23 2.91 33.26 46.29%9 50.17 23.83 Feak
31.4% 12.44 31.87 50.61 82.57 11.43 Feak
31.4% 12.44 31.57 35.81 47 .57 6.43 r
38.39% 11.50 32.08 34.01 51.82 22.18 Feak
41.88 10.83 33.08 33.65 53.38 20.82 Feak

Emission Lewvel= Antenna
The emisszion lewvels that are

limit are not reported.

Factor + Cakle Loss - Amp Factor
20d8 below the official

+ EReading.

EST Technology Co., Ltd Report No.ESTE-R1209001
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FCC ID:Y40-LGAC-1

ingxiang, Qishantou, Santun,

EST Technology

Data: 326 File: D:itest data\2012\H\Homni.EMI (403)
0 Level {dBulim) Date: 2012-08-30 Time: 18:59:24

o

FCC PART 15C PEAK

G0

f | FCC PART 15C AV

o

1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)

ite no : 3m Chamber Data no. : 326

1 Ant. pol. : VERTICAL

imit : FCC FART 15C
7 Ins. : Temp:25.6"H

gineer : Tony

T BT Wireless Speaker

HoH

Power i AC 120
M/H : Transactive Air
Test Mode : n/4-DRPSE TX 2402MH=

Lnt. Cable Lmp Emission
Fredqg. Factor Loss Factor BReading Lewvel Limits Margin Remark
(HMH=) (dB/m) (dE) (dB) (dBuWV) [(dBuV/m) (dEuV,/m) (dE)

1 2T.81 6.43 34.30 45.88 45.32 T4.00 28.08 Feak
P 27.81 6.62 34.1% 981.10 21.15 T4.00 -17.15 Feak
3 28.8%8 5.60 32.686 39.87 45.80 T4.00 28.20 Feak
4 31.25 11.77 31.81 38.85 51.16 T4.00 22.24 Feak
5 38.14 11.61 31.76 33.81 51.80 T4.00 22.10 Feak
& 41.74 10.%2 32.98 34.05 53.73 T4.00 20.27 Feak

Eemarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - omp Factor + Eeading.

The emission lewvelsz that are 20dE below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

Data; 327

0 Level (dBul/m)

60

File: Dxitest data'2012\H\Homni.EMI {403)

Date: 2012-08-30 Time: 19:05:59

]

FCC PART 15C PEAK

-

FCC PART 15C AV

[Eh}

g

1000

7800, 11200,
Frequency (MHz)

14600.

18000

5ite no. 3m Chamber Data no. 327
Di=s. / 4Ant. 3m ANT 1-18G Ant. pol. HORIZCONTAL
Limit FCC PART 15C PEARK
Env. / Ins. Temp:25.6" ;Humi:56%;Pres=z:101.52kFPa
Engineer Tony
EUT BT Wireless Speaker
Power AC 120V/6e0H=
HM/H Transactive Air
Te=st Mode o/4-DQPSE TH 2402MH=
Ant Cakble Amnp Emiz=ion
Freg Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dE/m) (dB) (dB) (dBuV) (dBuvV/m) (dBuV/m) (dB)
1 27.81 6.43 34.30 52.7%8 52.73 Feak
i 27.81 6.62 34.18 94.80 94,85 Feak
3 28.89 9.60 32.686 45.40 51.23 77 Feak
4 31.25 11.77 31.81 44.47 55.68 32 Feak
= 31.25 11.77 31.81 33.47 44 ., 68 32 Lverage
& 38.24 11.54 31.82 34.1% 52.05 35 Feak
7 41.85 10.893 32.896 33.25 53.07 33 Feak
Eemarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Amp Factor + EReading
2. The emission lewvels that are 20d4dB below the official

limit are T reported.
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FCC ID:Y40-LGAC-1

EST Technology

Data: 330 File; Dnitest data'2012\H\Homni.ERI (403)
0 Level (dBuVim) Date: 2012-08-30 Time: 19:21:41

]

FCC PART 15C PEAK

60

- g FCC PART 15C AV

1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)

3m Chamber Data no. : 330
3m AWNT 1-18 Ant. pol. : VERTICAL

FCC PART 15C PELE

Temp:25.6" ;Humi:56%;Pres=:101.52kPa
Tony

BT Wireless Speaker

AC 120V/60Hz

Transactive Lir

o/4-DQPSK TX Z441MH=

Ant. Cakble LAmp Emis=zion
Fredq. Factor Lo=ss Factor Reading Level Limits Margin Eemark
(HMH=) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 27.81 6.43 3 0 47.18 47.12 26.88 Fezk
P 27.80 6.687 3 £ 54,02 94.17 -20.17 Fezk
3 31.37 12.07 31.80 38.18 49,72 24,28 Fezak
4 37.01 11.40 31.22 34.1%9 51.38 22.82 Fezk
3 39.22 11.30 33.14 34.18 31.56 22.44 Fezk
@ 41.85 10.%3 32.96 33.2% 33.11 20.8% Fezk

Eemarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Amp Factor + EReading.

The emission lewvels that are Z20d4dB below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

Data: 331
. Level (dBuV/m)

File: Ditest data\2012\H\Homni.EMI (403)

Date; 2012-08-30 Time: 19:27:28

]

FCC PART 15C PEAK

60
1 I g ri

FCC PART 15C AV

£ad

MMWWW

7800. 11200. 14600.

Frequency (MHz)

1000 4400,

[¥1]
Lah

Data no.
e pol.

antc.

3m Chanber

3m ANT 1-13( HORIZOWTILAL
FCC PAERT
Tony

BT Wireless
120vV/60H=
Transactive RAir
"4—-DOPSE TX 2441MH=

Speaker

RC

Test Mode )

Ant.
Factor
(dB/m)

Emis=sion
Eeading Lewvel Limits
(dBuV) (dBuV/m) (dBuV/m)

Cakle
Loss Factor
(dE)

HMargin
(dB)

1 b 27.81 6.43 34.30 53.35 53.2% T4.00 20.71
2 P 27.80 6.67 34.12 87.3% 98.14 T4.00 -24.14
3 3 Z8.23 g.91 33.26 45.26 49.14 T4.00 24.86
4 4882.00 31.37 12.07 31.9%0 49.58 6l.12 T4.00 12.88
] 4882.00 31.37 12.07 31.80 37.58 49.12 54.00 4.88
6 10125.00 38.33 11.52 32.01 33.82 51.886 T4.00 22.34
T 14328.00 41.74 10.92 32.898 32.54 52.22 T4.00 21.78

Factor + Cable Loss - Lmp Factor
20dB below the official

Antenna
lewvels that are

Level=
2. The emission
limit are not reported.

18000

Eemark
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FCC ID:Y40-LGAC-1

Chilingxiang,Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

EST Technology Tel:+86-769-

Data: 332 File: Dvitest data'201 2 HHomni.EMI (403)
0 Level (dBuvim) Date; 2012-08-30 Time; 19:31:45

o

FCC PART 15C PEAK

G0
1 - - | FCC PART 15C AV

1000 4400, 7800, 11200. 14600. 13000
Frequency (MHz)

[¥1)
[¥1)

ite no v 3m Chanmber Data no.

&

Ant. pol. : HORIZCNTAL
nv. / Ins. i Temp:25.6" ;Humi:56%;Press:101.52kFa

ngineer v Tony

EUT : BT Wireless Speaker

Power » AC 120V/60H=z
M/N i Transactive Rir

Test Mode : o/4-DQPSKE TX 2430MH=

Ant. Cakle Amp Emis=ion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
(HMHEz) (dB/m) (d2) (d2) (dBuV) (dBuV/m) (dBuV/m) (43

1 2224,00 Z27.81 6.43 34,30 53.35 53.2% 20.71 Feak
i 2480.00 27.58 6.71 34.03 97.38 97.64 -23.64 Feak
3 3703 28.89 3.60 32.86 44.938 50.81 23.1% Feak
4 4960.00 31.49 12.44 31.97 48. 60.94 13.06 Feak
5 4960.00 31.49 12.44 31.97 36. 48 .54 5.06 Rverage
& 1012%9.00 38.33 11.52 32.01 33. 51.7% 2z2.21 Eeak
T 14379.00 41.77 10.32 32.88 32. 52.63 21.37 Feak
Eemarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - BEmp Factor + EReading.

2. The emission lewvels that are 20dB bkelow the official
limit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1209001 Page 75 of 130



FCC ID:Y40-LGAC-1

EST Technology

Houjie, Dongguan, Guangdong,China
Tel:+26-TEE-E 1

Fax:+36-T768-

Data: 333
0 Level (dBuVim)

File: ¥itest data\2012\HHomniL.ERI (403)

Date; 2012-08-30 Time: 19:37:36

FCC PART 15C PEAK

G0

g FCC PART 15C AV

1000

7800,
Frequency (MHz)

Chamber Data no.

Ent.

pol.

11200,

BT Wireless Speaker
120V/60Hz
Transactive Rir

FS4-DQFSE TX 2430MH=

AC

Emission
Reading Lewvel
(dBuV)

Limits
[dBuV/m) (dBuV/m)

14600. 12000

333
VERTICAL

Margin Remark

(d=)

1 27
P ZE2
3 31
4 37
5 38
& 1443%8.00 41.8

34.03 893.05 23.31
I2.88 42.22 48.05
31.97 41.58 53.54
32.43 35.64 51.%98
32.40 33.74 51.4z
8 33.08 32.8¢6 52.5%

-13.31 Feak
25.85 Feak
20.46 Feak
22,02 Feak
22 .58 Feak
21.41 Feak

[

Emi=z=ion
The emisszion

Factor
20dE below

Lewvel= Antenna
levels that are

limit are not reported.

Cakle Loss
the

Amp Factor + Reading.
ogfficial

EST Technology Co., Ltd

Report No.ESTE-R1209001
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FCC ID:Y40-LGAC-1

ou, Santun,

Houjie, Dongguan, Guangdong, China

EST Technology

Data: 342 File: Ditest data\2012\H Homni.EMI (403)
0 Level (dBul/m) Date: 2012-08-30 Time: 20:11:18

FCC PART 15C PEAK

60
5 g FCC PART 15C AV

W

(S K]

:
|

1000 4400, 7800. 11200, 14600, 18000
Frequency {MHz)

ite no. 1 3m Chamber Data no. : 342
i=z. / Lnt. 1 3m ANT 1-18G ant. pol. E
imit : FCC PART 15C PERE

v In=. : Temnp:25.6";Humi:56%;Pres=s:101.52kPa
gineer : Tony

T ET Wireless Speaker

Fower : AC 120V /60H=z

M/H : Transactive Rir

Test Mode : B-DPSE TX Z240Z2MH=

Ant. Cable Amp Emi==ion
Fredq. Factor Los= Factor Reading Level Limit=s Margin Eemark
(HMHz) (dB/m) (dE) (dEB) (dBu (dBuvV/m) (dBaV./m) (dE)

1 o0 27.61 6.62 34.18 30.70 30.75 T4.00 -16.75 Feak
Z 00 28.89 2.80 3Z2.868 42.42 48.25 T4.00 25.75 Feak
3 o0 31.25 11.77 31.81 40.25 51.46 T4.00 22.54 Feak
4 00 36.5% 11.50 31.43 34.36 51.00 T4.00 23.00 Feak
b= 00 38.83 11.38 32.56 35.15 52.78 T4.00 21.22 Feak
8 00 41.65 10.82 33.38 33.28 52.47 T4.00 21.53 Feak

Eemarks: 1. Emi=s=sion Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission lewvels that are Z0dB below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

=

lingxiang, Qishantou, Santun,
jie,Dongguan
1:+836-T69

Guangdong,China

[REREN R

Data: 343

File; D:test data'2012\H\Homni.ERI (403)

0 Level (dBuVim)

Date: 2012-08-30 Time: 20:16:05

[

FCC PART 15C PEAK

60

m

5 | FCC PART 15C AV

[45]

NN“M”wwuwuw““”Jwmx“u«fmmfﬂétwﬁ

1000

Test Mode

3m
3m

FCC F&RT

=0

LC

Chamber

Wi

4400, 7800,

ANT 1-1 Ant.

reless Speaker

120V 60H=

Transactive Lir
8-DPSHE TX 2402MH=

(dBuv)

11200.
Frequency (MHz)

Data no.
pol.

Emis=zion
Reading Lewvel

Limits
(dBuV/m) (dBuV/m)

18000

Margin Eemark

(dE)

27.81 6.43 34.30 52.58 S52.5
27.81 6.62 34.18 94.8% 4.3
28.23 g.91 33.26 47.43 31.3
31.25 11.77 31.81 41.37 33.1
38.48 11.47 32.17 34.02 51.8
41.74 10.832 32.98 33.50 53.1

s 3

-1

Lo

i 48 Feak
o - .94 Feak

i

By B3 B3 ORS R ORS

[ T S T T T s T
o

LS T S
L]
m
w
=

[T % T ]

Emission
The emission

Level= Antenna Factor

lewvels that are

limit are not reported.

+ Cakle Loss - Amp Factor + Reading.

20dE below the official

EST Technology Co., Ltd

Report No.ESTE-R1209001
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FCC ID:Y40-LGAC-1

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Gu

EST Technology 1:

[RER ]

Data: 346 File: Dritest data\2012\H\Homni.EMI (403)

120 Level (dBuV/im) Date: 2012-08-30 Time: 20:32:49

[

FCC PART 156C PEAK

G0
3 - 5 FCC PART 15C AV

1 WWWW

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

ite no. : 3m Chamber Data no. : 346

Ant. pol. : VERTICAL

imit : FCC BART 15C PELE

fH : Transactive Air
Test Mode : B-DPSE TX 2441MH=z

Ant. Cakble Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
(HMH=) {dB/m) (dB) (dB) ({dBuV) (dBuV/m) (dBuV,/m) (dB)

1 2224.00 27.81 6.43 34.30 47.10 47.04 26.386 Feak
2 2441.00 27.80 6.67 34.12 94.13 94.28 —20.28 Feak
3 4882.00 31.37 12.07 31.830 41.58 53.13 20.87 Feak
4 g004.00 37.01 11.40 31.22 34.26 51.45 £2.55 Feak
5 10163.00 38.3% 11.30 32.08 33.82 51.63 22,37 Feak
& 14464.00 41.85 10.%3 32.%6 33.01 52.83 21.17 Feak

Eemark=s: 1. Emi=szion Level= Antenna Factor + Cable Los=s - Lamp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

Houjie, Dongoguan, Guangdong, China

EST Technology

Data; 347 File: D:itest data'201 2\ H\Homni.EMI (403)
0 Level (dBu\im) Date: 2012-08-30 Time; 20:39:52

]

FCC PART 15C PEAK

G0
1 . 7 FCC PART 15C AV

1000 4400, Faoo. 11200, 14600, 18000
Frequency (MHz)

[¥1]
[E5Y

ite no. : 3m Chamber Data no.

18G Ant. pol. : HORIZONTAL

7 Ins. : Temp:25.6" ;Humi:S56%;Pres=s:101.52kFa
wyineer : Tony

T ET Wireless Speaker

Power T AC 120V/60H=

M/H ! Transactive &ir

Test Mode ! E-DPSE TX 2441MH=

Ant. Cakble Amnp Emission
Fredg. Factor Loss Factor Beading Lewvel Limits Margin ERemark
(MH=) ({dB,/m) (dB) (dB2) (dBuV) (dBuV,/m) (dBuWV,/m) (d2)

1 1 6.43 34.30 53.05 52.8% T4.00 21.01 Feak
i 0 6.67 34.12 98.25 98.40 T4.00 -24.40 Feak
3 8 9.60 32.66 44.83 50.88 T4.00 23.34 Feak
4 T 12.07 31.80 50.44 61.38 T4.00 12.02 Feak
3 T O12.07 31.80 38.1¢6 49.70 54.00 4.30 Average
a g 11.45 32.51 34.983 51.25 T4.00 22.75 Feak
T 11.88 10.893 33.08 32.6% 52.42 T4.00 21.58 Feak

Eemarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Eeading.

The emission lewvels that are 20dE below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

Data: 348 File: xitest data\2012\H\Homni.EMI {403)
0 Level (dBu\im) Date: 2012-08-30 Time; 20:42;32

[}

FCC PART 15C PEAK

G0

- FCC PART 15C AV

L2 )

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

3m Chamber Data no. : 348

3m AWT 1-138G Ant. pol. : HORIZCONTIAL
FCC PART 15C PERK

Temp:25.6" ;Humi:56%;Fress:101.52kFPa

1Y

Wireless Speaker

0H=

BT

LC 120w/
Transactive Air
E-DESE TH 24=20MHEZ

Lnt. Cable Amnp Emiss=sion
Fregq. Factor Loss Factor EReading Level Limit=s Margin Eemark
(MH=) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/ (dB)

1 2 00 27.81 6.43 34.30 52.76 52.70 T4.00 21.30 Feak
P 2 00 27.58 6.71 34.03 87.78 98.05 T4.00 -24.05 Feak
3 3193.00 28.23 g.91 33.26 47.58 31.48 T4.00 22.54 Feak
4 4960.00 31.45 12.44 31.387 50.03 6l1.39 T4.00 12.01 Feak
3 4960.00 31.45 12.44 31.87 37.34 49.30 54.00 4.70 Average
6 10163.00 3 39 11.50 32.08 34 51.81 T4.00 22.0% Feak
T 14464.00 4 5 10.83 32.%98 32.73 52.55 T4.00 21.45 Feak

Eemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology Tel:+8

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong,China

Data: 349

0 Level (dBu\im)

File: D:itest data'2012\H\Homni.EMI (403)
Date: 2012-08-30 Time; 20:47;35

[

FCC PART 15C PEAK

60

| FCC PART 15C AV

4 - A

1000

W L RS

o

Eemarks: 1.

7800, 11200. 14600, 12000

Frequency (MHz)

Data no.

Ant. 0l

Temp:25.6" ;Humi:56%;Fress:101.52kFa

Tony

BT Wireless Speaker
AC 120V/6e0H=

Transactive Air
2-DPSE TH 24=20MHEZ

Emis=sion
Eeading Lewvel Limits
(dBuV) (dBuV/m) (dBuV/m)

Margin Eemark

(4B}

27.81 6.43 30 46.43 27.57 Feak
27.58 6.71 34.03 94.66 —-20.88 Feak
28.8% 9.860 32.66 48.89 25.11 Feak
31.45 1z2.44 31.87 53.44 7 20.546 Feak
37.58% 11.51 32.4Z 51.44 T4.00 22.548 Feak
41.80 10.92 32.78 52.71 T4.00 21.2% Feak

Factor Cakble Loss - Amp Factor + Reading.

20dB below the official

Lewvel= Antenna +
The emission lewvels that are

limit are not reported.

Emission

Report No. ESTE-R1209001 Page 82 of 130
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FCC ID:Y40-LGAC-1

18000MHz — 250000MHz

EST Technology

Data: 320 File: Dvitest data'\2012'\H\Homni.ERI {(403)
0 Level {dBuWim) Date: 2012-08-30 Time: 18:45:18

FCC PART 15C PEAK

80 FCC PART 15C AV

P, e

[

18000 18400, 20800. 22200. 23600, 25000
Frequency (MHz)

Site no. : 3m Chamber Data no. @ 320
Dis. / Ant. ! Em ANT ABOVE 18G Ant. pol. : VERTICAL
Limit : FCC PRRT 15C PERK
Env Ins. : Temp:25.6" ;Humi:56%;Pres=z:101.52kFPa
Engineer : Tony
EUT BT Wireless Speaker
Fower T AC 120V/60H=
M/H : Transactive Rir
Test Mode : GFSE T¥ 2402MH=
Ant. Cable Amp Emission
Freqg. Factor Loss Factor BReading Level Limits Margin ERemark
(MHZ) (dB/m) (dB) (dEB) (dBuV) (dBuV/m) (dBuV/m) (dEB)
19912.00 46.07 19.59 36.64 17.59 46.61 T4.00 27.39 Beak
2 22362.00 45.77 20.72 34.51 17.28 49,352 T4.00 24.68 Feak
Eemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + EReading.
2. The emission lewels that are 20dB bkelow the official

limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

Data: 321 File: Diitest data'2012\H\Homni.ERI (403)
0 Level (dBu\im) Date; 2012-08-30 Time; 18:49:45

FCC PART 15C PEAK

60
FCC PART 15C AV

1WM
NSRS ——

18000 18400, 20800, 22200, 23600, 25000
Frequency (MHz)

5ite no. : 3m Chamber Data no. 321
Di=. / Ant. 1 3m AWNT ABWVOE 138G Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env Ins. : Temp:25.6"' Humi:56%,Press:101.52kFPa
Engineer : Tonw
EUT ET Wireless Speaker
Power r AC 120V/6e0H=
M/H : Transactive Air
Te=st Mode 1 GFSK TX 2402MH=
Ant. Cakle Lmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
(MH=) (dB/m) (dEB) (dE) (dBuV) (dBuV/m) (dBEuV/m) (dE)
1 15%95%5.00 46.10 19.68 36.70 16.54 45.62 T4.00 283.38 Feak
2 24253.00 45.65 22.1% 33.1% 16.97 51.62 T74.00 22 .38 Feak
Eemarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Eeading.
2. The emission lewvels that are 20d4B below the official

limit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1209001 Page 84 of 130



FCC ID:Y40-LGAC-1

EST Technology

Data: 322 File; Diitest data' 201 2 H\Homni.EMI {403)

0 Level (dBuVm) Date; 2012-08-30 Time; 18:51;57

FCC PART 15C PEAK

60 FCC PART 15C AV

=

1WMWW
W

20800, 22200, 23600, 25000

Frequency (MHz)

18000 18400,

Site mno. 3m Chanber Data no. 322
Di=. Ent 3m ANT LBVOE 180G AEnt. pol. : HORIZCOWNTLL
Limit FCC PART 15C PERE
Env. / In=. Temp:25.6" )Humi::56%;Press:101,.52kPa
Engineer Tony
EUT ET Wireless Speaker
Power RC 120V/e0H=z
M/H Transactive fir
Test Mode GFSE TX 2441MH=
Ant. Cable 4mp Emi=zsion
Freq Factor Loss Factor EREeading Level Limit=s Margin Eemark
(MH=) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 20009.00 46.10 19.68 36.70 15.34 44 .42 T74.00 259.58 Fezak
2 24083.00 45.81 22.0% 32.892 15.85 50.43 T4.00 23.57 Fezk
Eemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Eeading.

The emigsion levels that are 20d4B below the official

limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

Houjie, Dongguan, Guangdong, China

Data:

323

File: Dvitest data'201 2\HHomni.EMI (403)

Level (dBuvim) Date: 2012-08-30 Time: 18:53:12

FCC PART 15C PEAK

G0

FCGPART 16C AV

1M

18000

Test Mode

19400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no. : 323

3m EWT ARBOVE 180G Ant. pol. : WERTICAL
FCC PART 15C FELE

Temp:25.6" ;Humi:56%; Pres=s:101.52kFa

lony

BT Wireless Speaker
AC 120V/6e0Hz
Transactive Rir
GFSE TX 2441MH=z

Ant. Cakle Amp Emiszion
Freg Factor Loss Factor Reading Lewvel Limits Margin ERemark
(MH=) (dB/m) (dB) (dE) (dBuV,/m) (dBuV/m) (dE)
1 204782.00 46.00 19.8% 36.27 182.3¢6 47 .98 T4.00 26,02 Feak
2 23%943.00 45.61 21.89% 32.85 17.47 L5z.22 T4.00 21.78 Peak
Eemarks: 1. Emission Lewel= Antenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emiz=zion lewvels that are 20dE below the official

limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

Data: 324

0 Level (dBulim)

File: Dvitest data'2012'H\Homni.EMI (403)
Date: 2012-08-30 Time: 18:56:26

FCC PART 15C PEAK

60

FCG PART 15C AV

1MW

18000

M/H

Test Mode

19400, 20800, 22200,

Frequency (MHz)

23600, 25000

Chamber
3m ANT ABOVE 180G
FCC PART 15C FERE

Temp:25.6" ;Humi:56%;Press:101.52kFa

Data no.

Ant. pol.

lTony
BT Wireless Speaker
AC 120V/60H=

Transactive ARir
GFSK TX 2480MH=z

Ant. Cakble Lmp Emission
Factor Loss Factor Reading Lewvel Limits Margin Remark

(dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

Emission Lewvel= Antenna Factor + Cable Loss - amp Factor + Reading.
The emission lewvels that are 2048 below the official

limit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1209001 Page 87 of 130



FCC ID:Y40-LGAC-1

EST Technology

Data: 325 File: D:\test data'2012\HHomni.EMI (403)
0 Level (dBul/m) Date; 2012-08-30 Time: 18:58:13

FCC PART 15C PEAK

G0

FCC PART 15C AV

1M

18000 198400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no. : 325

3m ANT ABVOE 180G Ant. pol. : HORIZOWNTAL
FCC PART 15C FELE

Temp:25.6" ;Humi:56%;Preszs:101.52kPa

Tony

ET Wireless Speaker

Power : AC 120V/60H=z
M/H : Transactive Air
Test Mode 1 GFSE TX 2430MH=
Ant. Cakle LAmp Emis=zion
Fredq. Factor Loss Factor Beading Lewvel Limits Margin Eemark
(MH=z) (dB/m) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 206282.00 46.11 12.99 36.07 17.6% 47.72 T4.00 ZE8.28 Feak
2 23845.00 45.63 21.30 32.%96 16.49 51.0& T74.00 22 .54 Feak
Eemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewels that are 20dEB below the official

limit are not reported.
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FCC ID:Y40-LGAC-

EST Tec

1

hnology

Data: 336
0 Level (dBuVIim)

File: Dx\test data\2012'\HHomni.EMI {403)
Date: 2012-08-30 Time: 19:53:40

FCC PART 15C PEAK

60

FCC PART 15C AV

I

ﬁWf\

Mode

18000 19400, 20800, 22200, 23600, 25000
Frequency (lMHZ)
3m Chamber Data no. 336
3m ANT ABVCE 18G Ant. pol. HORIZONTAL

FCC PART 15C PE&EH

Temp:25.6" ;Humi:56%;Press:101.52kPa

Tony
ET Wireles= Speaker
BRC 120V/60Hz

Transactiwve Air

/4-DQESE TX 240Z2MH=z

Lnt. Cakble Amp
. Factor Loss Factor R Remark
) (dB/m) (dB) (dEB)
00 46.09 19.71 36.66 Fezak
00 45.72 20.63 34.80 Feak
Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emi=s=zion levels that are 20d4dE below

limit are not reported.

the official

EST Technology Co., Ltd Report No.ESTE-R1209001
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FCC ID:Y40-LGAC-1

EST Technology

Data: 337
Level |
]

File: Xitest data\2012\HHomniL.ERI (403)

dBuvim)

Date; 2012-08-30 Time: 19:56:52

FCC PART 15C PEAK

G0

FCC PART 15C AV

PR SR, P

18000

Mode

18400,

3m C

3m

Tony

=T

RC

BENT ABOVE 1
FCC PRERT 153C PEX

Temp:25.6" ) Humi:56%;Press

2

Chanmber

m
[y

K

Wireless Speaker

120V/60Hz

Transactive Air

Ff4-DQFSE TX 2

Cakle
Loss
(dEB)

A

402HMH=

Lo
Factor
(dEB)

0a0o. 22200,
Frequency (MHz)

[¥3]
Lah

Data no.
t.

HI

vERLILAL

Emission
Reading Lewvel Limits
(dBuV) (dBuV/m) (dBuV/m)

23600,

25000

[ LI )

20674.0
22018.0
rks: 1

Emis=ion

The emiss
limit are

Level=

Antenna
lewvels tha
t reported.

Factor + Cakle Loss - Amp Fa
t are 20dE below the official

ctor + R

EST Technology Co., Ltd

Report No.ESTE-R1209001
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FCC ID:Y40-LGAC-1

EST Technology

Chilingxiang, Qishantou, Santun,

o

ie, Dongguan, Guangdong, China

Data: 338
0 Level (dBuVim)

File: D:itest data\201 2\H\Homni.EMI (403)

Date; 2012-08-30 Time: 19:59:50

FCC PART 15C PEAK

G0

FCCPART 15C AV

L4Hﬂdﬂwﬂﬁdﬂqﬁﬁuﬂwwwﬂwvﬂ“*“““”wmﬂ

PP P Vol

U1SUUU 19400. 20800. 22200, 23600, 25000
Frequency (MHz)
Site no. 3m Chamber Data no. 338
Di=s. / &Ant 3m ANT ABOVE 180G Ant. pol. VERTICAL
Limit FCC PART 15C PEAE
Env. Ins. Temp:25.6" ;Humi:56%,Pres=:101.52kFa
Engineer Tony
EUT BT Wireless Speaker
Power AC 120V/60H=
M/H Transactive RAir
Test Mode o/ 4-DOPSE TX 2441MH=
Ant Cakle Amp Emis=zion
Freq Factor Loss Factor Reading Level Limits Margin Remark
(MH=z) (dE/m) (dE) (dB) (dEuV) (dBuV/m) (dBuV/m) (dB)

Antenna
lewvels that are
limit are not reported.

Emiz=zion Lewvel=

The emission

20dE below

Factor + Cabkle Loss - Lmp Factor + EReading.
the official

EST Technology Co., Ltd

Report No.ESTE-R1209001
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FCC ID:Y40-LGAC-1

EST Technology

Data: 339
0 Level (dBulim)

File: Dvtest datal2012'\H\Homni.EMI (403)

Date: 2012-08-30 Time: 20:02:05

FCC PART 15C PEAK

60

FCC RART 15C AV

1WWMW

12000 159400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chamber Data no. 3389
3m EWNT LBVCE 186G AEnt. pol. HORIZONTRL
FCC PARRT 15C PELE
Temp:25.6"' ;) Humi:56%; Press:101.52kPa
Tony
BT Wireless Speaker
AC 120V/60H=z
Transactive &ir
Test HMode o/ 4-DQPSE TX 2441MH=
Ant Cakle Amp Emission
Fregq Factor Loss Factor Reading Lewvel Limits Margin BERemark
(HH=) {dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 20622.00 46.11 1%.9%% 36.07 18.51 4% .54 T4.00 25.48 Pezk
2 24069.00 45.81 22,08 32.%2 17.82%& 52.83 T4.00 21,37 Pezk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC-1

Houjie, Dongguan, Guangdong, China

EST Technology Tel:

Data: 340 File: Ivitest data\201 2'\H\Homni.ERI (403)

0 Level (dBuWim) Date; 2012-08-30 Time: 20:04:19

FCC PART 15C PEAK

o0 FGC PART 16C AV

1MW
M

18000 19400, 20800, 22200, 23600,
Frequency (MHz)

Site no. : 3m Chamber Data no. @ 340

Dis. / REnt. : 3m ANT ABVOE 180G Ant. pol. : HORIZCONTLL
Limit : FCC FART 15C PELE

Enwv In=s. : Temp:25.6";Humi:56%;Press:101.52kFa

Engineer : Tony

EUT BT Wireless Speaker

Fower : AC 120V/60H=

M/H : Transactive Air
Tezt Mode 1 D/4-DOPEE TH Z420MH=z

Ent. Cakle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin
(MH=z) (dB/m) (dB) (dE) (dBuV) (dBuV/m) (dBuV/m) (dEB)

25000

Remark

Remarks: 1. Emission Lewvel= Lntenna Factor + Cable Loss - Amp Factor + Reading.

The emission levels that are 20dB below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

hilingxiang, @Qishantou, Santun,

ngdong, China

EST TﬁChllO].OgEf Tel:+86-763-830 g8

Data: 341 File: Dnitest datal2012\HHomni.EMI (403)
0 Level {dBuW/m) Date: 2012-08-30 Time: 20:08:38

FCC PART 15C PEAK

G0

. FCC PART 15C AV
4.
1 b=y, e e ™
M

18000 19400. 20800. 22200, 23600, 25000
Frequency (MHz)

3m Chamkber Data no. : 341

- T - P T

3m ONT ABOVE 186G Ant. pol. : VERTICAL
FCC PART 13C PELE
Temp:25.6" ;Humi : 56%;Fre=s=:101.52kFa

ET Wirele=ss Speaker
LC 7/60H=

M/H : Transactive Rir

Test Hode : n/4-DQPSE TX Z2480MH=z

4ant. Cable Lmp Emi=z=zion
Fredq. Factor Losz Factor Reading Level Limit=s Margin Eemark
(HMHZ) (dB/m) (dE) (dE) (dBuV) (dBuV/m) (dBuV,/m) (dE)

1 21374.00 46.08 20.2% 35.46 17.24 48.15 74.00 25.85 Feak
2 23593.00 45.68 21.68 33.22 16.96 51.10 74.00 22,80 Feak

Eemark=s: 1. Emi=ssion Level= Antenna Factor + Cable Lo=ss - Amp Factor + Reading.

The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

Data: 352 File: D:itest data'2012HHomni.EMI {403)
0 Level {dBu\/m) Date: 2012-08-30 Time: 21:05:44

FCC PART 15C PEAK

G0

FCC PARTA5C AV

1MW
M

18000 18400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no. 352
3m ANT ABVOE 180G Ant. pol. : HORIZONIAL
FCC PART 13C PERE
Tenp:25.6" ;Humi : 56%;Pre=s=:101.52kFa
Tony
ET Wirele=ss=s Speaker
AC 120V/60Hz
Transactive Air
E-DPSE TX 2402MH=z
Ant. Cable Amp Emi==ion
Freq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
(HH=Z) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 21353.00 46.0% 20.28 35.4% 17.71 48.55 74.00 25.41 Feak
2 24338.00 45.6% 22.26 33.42 17.2% 531.81 T74.00 22.1% Fezak

Femark=s: 1. Emiszion Lewvel= Antenna Factor + Cable Lo=ss - Amnp Factor + Reading.

The emis=zion lewvels that are 20dB below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

[ R ER N k]

Data: 353

File: Dxitest data'2012\HHomni.EMI (403)

0 Level (dBu\im)

Date; 2012-08-30 Time; 21:08:57

FCC PART 15C PEAK

60

FCCPART 15C AV

L#%ﬁh#MhJMNMAhMMwawmA#_Mmmwﬂqwuaﬁmmmuﬁdw

18000

19400,

20800,

22200,
Frequency (MHz)

23600, 25000

S5ite no. 3m Chanmber Data no. 353
Di=. Ant 3m AWNT ABRCVE 180G Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. Temp:25.6" Humi:56%;Fres=:101.52kFa
Engineer Tony
EUT BET Wireless Speaker
Power AC 120V/e0H=
MSH Transactive Rir
Te=st Mode 2-DPFSK TX 2402MH=
Ant. Cakble ZAmp Emission
Freg Factor Loss Factor EReading Lewvel Limits Margin Eemark
(MH=) (dB/m) (dE) (dE) (dBuV) (dBuV/m) (dBEuV/m) (dE)
1 20744.00 46.15 20.02 36.03 18.36 45.50 T74.00 25.50 Feak
2 24013.00 45.60 22.05 32.84 17.86 52.87 T74.00 21.33 Feak
Eemarks: 1. Emisszion Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + EReading.
2. The emission lewvels that are 20d4dB below the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID:Y40-LGAC-1

ChilingxXiang, Qishantou, Santun,
Houjie, Dongguan, Gunangdong, China

EST Technology Tel:

Data; 354 File: D:itest data\2012\H\Homni.EMI (403)
0 Level (dBul/m) Date: 2012-08-30 Time: 21:11:11

FCC PART 15C PEAK

o0 FCZPART 15C AV

Lf_ugMﬁﬂhﬁJdemﬁﬂMNwhmmhﬁmhﬂmMh#wﬂ#mrwwﬂ

18000 18400, 20800, 22200, 23600, 25000
Frequency (IMHz)

Site no. : 3m Chamber Data no. : 354

Di=. / &Ant. : Sm ENT RBCOVE 182G Ant ol VERTICAL
Limit FCC PRRT 15C PERK

Env. Ins. : Temp:25.6" ;Humi:56%:Pre=s=s:101.52kFa

Engineer Tonv

EUT BT Wireless Speaker

Fower : AC 120V/60H=z
HM/H : Transactive Air
Test Mode : 8-DP5SE TX 2441MH=

Ant. Cable Lmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
(HMH=) (dB/m) (dE) (dEB) (dBuV) [(dBuV/m) (dEuV,/m) (dB)

1 21164.00 46.20 20.20 35.64 18.00 48.76 T4.00 25.24 Feak
2 23%43.00 45.61 21.8% 32.85 17.71 2.4 T4.00 21.54 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + EReading.

The emission lewvels that are 20dE below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

Data: 355 File: Dxitest data\201 2\HHomni.EMI (403)
o Level (dBu\/im) Date: 2012-08-30 Time: 21:15:26

FCC PART 15C PEAK

60 FCC PART 15C AV

1M’d st AT it

18000 18400, 20800, 22200, 23600, 25000
Frequency (MHz)

S5ite no. : 3m Chamber Data no. : 355
Di=. / Ant. : 3m ANT ABVOE 138G Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELRE
Env Ins. : Temp:25.6" ;Humi:56%;Fress:101.52kFa
Engineer : Tony
EUT BT Wireless Speaker
Power : LAC 120V/60H=z
M/H : Transactive Rir
Test HMode : 8-DPSK TX 2441MH=
Ant. Cakle Amp Emisszion
Fredq. Factor Loss Factor Beading Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuWV) (dBuV,/m) (dBuV,/m) (dB)

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - amp Factor + Reading.
2. The emizssion lewvels that are 20dE below the official

limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology Tel:

B

Data: 356
Level {
0

File: O:\test data'2012\H\Homni.EMI {403)
dBuV/mj Date: 2012-08-30 Time: 21:18:06

FCC PART 15C PEAK

G0

FCC PART 15C AV

-

18000

Tezt HMode

18400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chankber Data no. @ 356
3m ANT ABVCOE 182G Ant. pol. : HORIZONTAL
FCC PRRT 15C PELE
Temp:25.6" ;Humi:56%;Pres=s:101.52kFa
Tony
BT Wireless Speaker
AC 120V/60H=
Transactive Rir
8-DPSK TX 2480MH=
Lnt. Cable LAmp Emission
Factor Loss Factor Reading Lewvel Limits Margin Remark
(dB/m) (dB) (dE) (dBuV) (dBuV/m) (dBuV/m) (dEB)

Emisszion Lewvel= Antenna Factor + Cabkble Loss - Amp Factor + EReading.
The emission lewvels that are 20dE below the official
limit are not reported.
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FCC ID:Y40-LGAC-

EST Technology

1

e, Dongguan, Guangdong, China

Data: 357

File: nitest data\201 2\HHomni.EMI {403)

dBum) Date: 2012-08-30 Time: 21:20:02

Level {
0

FCC PART 15C PEAK

60

FCQ PART 15C AV

1,“hmﬁ_mﬂmﬂmm_hNWVWWJH”“”AH"Aﬂﬂfwd
mwwwMm4mﬂwwvﬂﬂhﬂwﬂﬂm“““mhiwvwvy

e

18000

Mode

20800, 22200. 23600, 25000

Frequency (MHz)

19400,

[¥1]

Data no.

Ant. pol.

Chamber

3m EWNT ABOVE
FCC PRET 15C PEAK
Temp:25.6" ;Humi:56%;Fress

Tony

3m

vERIILAL

o
0l

BT Wireless Speaker
120V/&60Hz
Transactive Rir

8-DPSK TX Z420MH=

AC

En Emi=s=zion
Eeading Lewvel Limits

(dEuV) (dBuV/m) (dBuV/m)

Cakle
Lo=ss
(d2)

L. Lrnp
Factor

(4B}

Factor
(dE/m)

Eemarks:

Factor + Cable Los=s - amp Factor + Eeading.
20dE below the official

Emiszion Level= Antenna
The emission lewvels that are

limit are not reported.
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FCC ID:Y40-LGAC-1

9. BAND EDGE COMPLIANCE

9.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209, all
the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at least
20dB below the fundamental emissions, or comply with 15.209 limits.

9.2. Block Diagram of Test setup

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

————3 METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | o8 METER
49) (W) (H) = (WOOD)

GROUND PLANE

9.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions

(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

9.4. Test Result

EUT: BT Wireless Speaker ~ M/N:Transavtive Air

Power: AC 120V/60Hz

Test date: 2012-08-30 Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode

Pass
Note : If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
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FCC ID:Y40-LGAC-1

9.5. Test Data

EST Technology

Data: 310 File: vitest data'201 2\H\Homni.EMI (403)
0 Level (dBuvim) Date: 2012-08-30 Time: 18:09:57

FCC PART 1511 PEAK

60
FCC PART 1L|: AV

1 -

hkﬂhwm“hﬂﬂﬂwmmwMﬂNﬁMHw“mwWHW#hHuW“MwNﬂQAMWM#ﬂthUaAwﬂhhfﬂhuﬂmq

2300 2322, 2344, 2366. 2388. 2410
Frequency (MHz)

S5ite no. : 3m Chanmber Data no. 310
Di= Ant. 3m AWT 1-18G Ant. pol. : HORIZONTAL
Limit FCC PAERT 15C FPELE
Enwv. / Ins= Temp:25.6" ;Humi:56%Pre=s=s:101.52kPa
Engineer Tony
EUT ET Wirele=ss Speaker
Power 1 AC 120V/60H=
M/H : Transactive ARir
Test Mode 1 GFEE TX 2402MH=z
Ant. Cakbkle Amnp Emission
Freg. Factor Loss Factor Reading Lewvel Limitsz Margin Eemark
(MH=z) (dB/m) (dB) (dEB) (dBuV) (dBuV/m) (dBuV/m) (dEB)
1 232 27.73 6£.54 34.23 37.63 37.67 36.33 Feak
i 2380.00 27.64 6.682 34.19 34.80 34,97 35.03 Feak
3 2400.00 27.61 6.682 34.18 37.04 37.089 36.91 Feak
4 2401.37 27.861 6.62 34.182 97.&7 97.72 -23.72 Pezak
Eemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + EReading.
2. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID:Y40-LGAC-1

hilingxiang,Qishantou,Santun,
jie,Dongguan, Guangdong, China

EST Technology

Data: 311
0 Level (dBuVim)

File: Dvitest datal2012\HHomni.EMI {403)
Date: 2012-08-30 Time: 18:12:58

FCC PART 15{ PEAK

G0

FCC PART 1BC AV

MWW~W~M~H{W1WWJ

2300 2344, 2366, 2410

Frequency (MHz)

2388,

3m Chamber Data no. 311
3m ANT 1-18C Ant. pol. VERTICLL

LUy
BT Wireless Speaker

120V/60H=z

Transactive Rir

RC

Test Mode GFSE TX 2402MH=
Ant. Cable Lmnp Emizsion
Fregq Factor Loss Factor R Margin Remark
(HMH=) (dB/m) (dE) (dE) (dB)
1 23 27.70 6.58 34.22 36.80 37.14 Feak
z 23 27.64 6.62 34.19 37.41 36.52 Feak
3 24 27.81 6.62 34.13 38.12 35.83 Feak
4 2401.89 27.81 6.62 34.18 83.22 -1%.27 Feak
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - amp Factor + Reading.
2. The emission lewels that are 20d4dB below the official

limit are not rep

orted.

EST Technology Co.,Ltd
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FCC ID:Y40-LGAC-1

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

Data: 318
0 Level {(dBuVim)

File: D:itest data'2012'\H\Homni.EMI (403)

Date: 2012-08-30 Time: 18:38:39

FCC PART 15C PEAK

G0

FCC PART 15C AV

a3

]
4

WWMMWM

2475

S5ite no. 3m Chamber Data no.
Di=. / 4nt. 3m ANT 1-18G Ant. pol.
Limit FCC PLRT 15C PELRE

Env. / Ins. Temp:25.6" ;Humi:56%;Pres=:101.52kFa
Engineer Tony

EUT ET Wireless Speaker

Fower AC 120V/6e0HE=

M/H Transactive &Zir

Test Mode GFSE TX 2480MH=z

2485,
Frequency (MHz)

Reading Lewvel

2480,

Emission
Limits

2485, 2500

[¥1]
I

HORIZONTAL

Margin ERemark

[MH=z) (dE/m) (dE) [dE) (dBuWV) (dBuV,/m) (dBuV,/m) [dBE)
1 .98 27.58 6.71 101.05 101.31 -27.31 FPeazk
2 .50 27.58 6.71 36.5% 36.85 37.15 Fealk
3 .60 27.58 6.73 37.13 37.41 36.59 Feak
Remarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - Lmp Factor + Reading.
2. The emi=ssion lewvels that are 20dE below the official

limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

Guangdong, China

Data; 319

File: Dxitest data\201 2\HHomni.EMI {403)

0 Level (dBuv/m)

Date: 2012-08-30 Time: 18:42;54

FCC PART 15C PEAK

G0

FCC PART 15C AV

[}

£ad

2475

lTony
ET Wirele=ss Speaker
AC 120V/60H=

Transactive RAir
GFSK TX 2480MH=

Cakble
Loss
(dE)

Arp
Factozr
(dE)

2485,

2490,

Frequency (MHz)

Reading Level
(dBuV/m) (dBuV/m)

Data no.
T.

HIL

ol. : WERTICAL

Emisz=zion

Margin
(dE)

Limits

2495,

2500

Remark

1 2479.398
P 2483.50
3 2487 .68

27.58 6.71 34.03
27.58 6.71 34.03
27.58 6.73 34.03

[ dBav)
96,39
35,08
36.70

[ T RT]

o

65 74.00 -22.65
32 74.00 38,68
g8 74.00 37.02

limit are

Emis=zion
The emission

Level= Antenna

not reported.

levels that are

Factor

Cakble Loss - Amp Factor + EReading.

20dE below

the official

EST Technology Co.,Ltd
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FCC ID:Y40-LGAC-1

EST Technology

Tel:+26-765
Fax:+86-T6%

Data: 328

File: Ditest data'2012\H\Homni.EMI (403)

0 Level (dBuV/im)

Date: 2012-08-30 Time: 19:10:46

FCC PART 15

G0

FCC PART 1L|: AV

2300

2344, 2366,
Frequency (MHz)

2410

3m Chamber Data no. 328
3m EWT 1-18G Ant. pol. HORIZCOHNTRL
FCC PART 15C PERE
Temp:25.6" ;Humi:56%;Press:101.52kFPa
Tony
BT Wireless Speaker
AC 120V/6e0H=z
Transactive Rir
n/4-DQPSE TH 2402MH=
Ent Cable Amp Emission
Freg Factor Loss Factor Reading Lewvel Limits fargin Remark
(MH=z) [dE/m) [(dE) (dB) (dBuV) (dBuWV/m) (dBuV/m) [(dB)
1 23 g 27.70 6.58 38.75 32.81 7 Feak
2 23 0 27.64 6.62 35.88 35.85 7 Peak
3 24 o 27.61 6.62 35.83 35.498 7 Beak
4 2401.97 27.81 &.62 97.94 97.39%9 7 Feak
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emi=s=sion lewvels that are 20dB below the official

limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

gxiang, Qishanton, Santun,
ie, Dongguan, Guangdong, China

Data: 329
0 Level (dBuW/m)

G0

File: Dvitest data\ 201 2\H\Homni.EMI (403)
Date; 2012-08-30 Time: 1

9:16:29

FCC PART 15f PEAK

FCC PART 1

BEC AV

-
P

WMM&MM

\...

2344, 2366, 2388,

Frequency (MHz)

2300

2410

S5ite no. 3m Chanmber Data no. 325
Dis. / &nt. 3m ANT 1-18G Ant. pol. VERTICAL
Limit FCC PFART 15C PE&E
Env. / Ins. Temp:25.6" ;Humi:56%:Press:101.52KkFa
Engineer Tony
EUT BT Wirele=sszs Speaker
Power AC 120V/60H=z
M/H Transactive Air
Test Mode o/4-DOPSE TX 2402MH=
Ant. Cakble Amnp Emis=zion
Freqg Factor Loss Factor Reading Lewvel Limits Margin Remark
(HMH=) ({dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 2324.0% Z27.73 6.54 37.2% 3T7.33 36.67 Feak
Z 2390.00 27.64 6.62 36.53 36.60 37.40 Feak
3 2400.00 27.81 6.62 37.41 37.46 36.54 Feak
4 2401.97 27.81 6.62 93.63 93.68 -19.68 Feak
Eemarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - Lmp Factor + Reading.
2. The emission lewvels that are 20dE below the official

limit are not reported.
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FCC ID:Y40-LGAC-1

EST Technology

o

ou, Santun,

j 3 Guangdong, China

Houjie, Dongguan

Tel:+36-76%

Data: 334

0 Level (dBuVim)

File; xitest data'2012\H\Homni.ERI (403)
Date: 2012-08-30 Time: 19:42:25

FCC PART 15C PEAK

60

FCC PART 15C AV

£ad

2475

1 2479.9

2 2483.5

3 2488.0
Remarks: 1
2.

2485, 2490, 2495, 2500

Frequency (MHz)

2480,

Chamber

[¥1]
[¥1]
[E5Y

Data no.
e pol.

3m

=151 Ant. VERTICAL

3m BNT
FCC PAZRT
Temp:25.6";H

Tony

Wireless
AC 120V/60H=z
Transactive Air
/4-DQPSE TX 2420MH=

15C PEAK

umi:5&%;Fress

BT

Speaker

Emis=sion
Eeading Lewvel

Cable Lmp

Loss Factor Limit=s Margin Eemark

(dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
8 27.58 6£.71 34.03 895.76 96.02 -22.02 Feak
o 27.58 6£.71 34.03 35.03 35.2% 38.71 Feak
8 27.58 6.73 34.03 36.46 36.74 37.28 Feak
Emis=zion Level= Antenna Factor + Cable Losz - Amp Factor + Reading

The emission
limit are

level=s that are 20dB below the official

t reported.
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FCC ID:Y40-LGAC-1

EST Technology

Chilingxiang,Qishantou, Santun,
Houjie, Dongguan, Guangdong, China
Tel

[ R ER N k]

Data: 335
0 Level (dBulim)

60

File: Dxitest data\201 2\ H\Homni.EMI {403)

Date; 2012-08-30 Time:; 19:48:59

FCC PART 15C PEAK

FCC PART 15C AV

MMWWW

£ad

2475

2480, 2485,

3m ANT 1-18G
FCC PART 15C PELE

ET Wireless Speaker
AC 120V/60H=
Transactive Air
n/4-DRQPSE TX 2480MH=

2480, 24485, 2500

Frequency (MHz)

Data no. : 33

3
Ant. pol. : HORIZONWTAL

Lnt. Cakle Amnp Emi=zsion

Factor Loss Factor EReading Level Limits Margin Eemark

(dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

27.58 6.71 34.03 100.57 100.83 T74.00 -26.83 Feak

27.58 6£.71 34.03 35.30 36.16 T4 .00 37.84 Fealk

27.58 6.73 34.03 36.76 37.04 74,00 36.96 Feak
Emisz=zion Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Eeading.
The emission lewvels that are 20dB below the official

limit are not reported.

EST Technology Co.,Ltd
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FCC ID:Y40-LGAC-1

Chilingxiang,@ishantou, Santun,

EST Technology

Data; 344 File: xtest data\2012'\H\Homni.EMI (403)
0 Level {dBuWim) Date: 2012-08-30 Time: 20:19:17

FCC PART 1511 PEAK

G0

FCC PART bC AV

2300 2322, 2344, 2366, 2388, 2410
Frequency (MHz)

3m Chamber Data no 344
3m AWT 1-18G Ant ol HORIZONTAL
FCC PARRT 15C PERE
Temp:25.6" ;Humi:56%;Fress:i101.52kFa
Tony
BT Wireless Speaker
AC 120V/60H=
Transactive Air
8-DP5SK TX 2402MH=
Ant. Cakble Amp Emission
Fredqg. Factor Loss Factor Heading Lewvel Limits Margin Remark
(HMH=) {dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 2356.98 27.67 6.58 34.20 38.00 38.05 35.85 Feak
2 2390.00 27.64 6.62 34.19 35.02 35.0%9 3g2.91 Peak
3 i 27.81 6.62 34.18 35.87 35.8:2 38.08 Peak
4 2401.89 27.81 6.62 34.18 97.60 37.65 -23.865 Feak

Remarks: 1. Emission Lewel= Antenna Factor + Cabkle Loss - Lmp Factor 4+ Reading.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

Chilingxiang, Qishantou,Santun,
Houjie, Dongguan, Guangdong, China

EST Technology Tel:

LN

Data: 345 File: Ditest data\201 2\ H\Homni.EMI (403)
0 Level (dBuV/m) Date; 2012-08-30 Time; 20:25:14

FCC PART 15ﬂ PEAK

60 FCC PART [EE AV

2300 2322 2344, 2366. 2388, 2410
Frequency (MHz)

5ite no. ! 3m Chanber Data no. : 345

Di=s Ant. 3m ANT 1-138G Ant. pol. : VERTICAL
Limit : FCC PRRT 15C PEAK

Enwv Ins. : Temp:25.6"Humi:56%;Press:101.52kFa

Engineer : Tonw

EUT BT Wireless Speaker

Fower : AC 120V/60H=z
M/H : Transactive Lir
Test Mode : 8-DPSE TX 2402MH=

Ant. Cakble LAmp
Fredq. Factor Loss Factor R Limits Margin ERemark
(MH=z) (dE/m) (dE) (dE) } (dBuV,/m) (dB)

1 2324.42 Z27.73 6.54 34.23 37.18 3T.22 T4.00 36.78 Feak
2 23530.00 27.64 6.62 34.1% 35.44 35.51 T4.00 38.45 Feak
3 2400.00 27.61 6.62 34.18 37.13 37.18 T4.00 36.82 Feak
4 2401.97 27.861 &6.62 34.18 93.52 93.57 T4.00 -19.57 Feak

Eemarks: 1. Emisszion Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Eeading.

The emission lewvels that are Z20dB below the official
limit are not reported.
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FCC ID:Y40-LGAC-1

Houjie, Dongguan, Guangdong, China

EST Technology A

Data: 350 File: Dnitest datal2012\H\Homni.EMI (403)
0 Level (dBuVim) Date; 2012-08-30 Time: 20:54:14

FCC PART 15C PEAK

50 FCC PART 15C AV

[F% )

g

2475 2480, 2485, 2490, 24485, 2500
Frequency (MHz}

S5ite no. 1 3m Chamber Data no. 350

Di=. Lnt 3m LNT 1-183 Lnt. pol. : VERTICLL
Limic C FER

Env. / Ins.

Engineer

EUT

Power 1 RC
MS/H : Transactive Rir
Test Mode : B-DPSK TX Z480MH=

Ant. Cakble &mp Emi=s=sion
Fredqg. Factor Loss Factor Reading Level Limits Margin Remark
(MH=) (dB/m) (dB) (dB) (dBuWV) (dBuV,/m) (dBuV,/m) (dB)

1 .98 27.58 6.71 34 36.08 36.34 -22.34 Feak
P .50 27.58 6.71 34 34.88 35.24 38.76 Feak
3 .63 27.58 6.73 34 36.88 37.16 36.84 Feak

Eemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emiszion lewvels that are 20d4dB below the official

%]

limit are not reported.
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EST Technology

Data: 351 File: Onitest datal2012'\HHomni.EMI (403)
Level (dBu\m) Date: 2012-08-30 Time: 21:00:08

FCC PART 15C PEAK

o0 FCC PART 15C AV

EWMWW

0 2475 2480, 2485, 2490, 2495, 2500
Frequency (MHz)

3m Chamkber Data no. : 351
3 LNT 1-18 Ant. pol. : HORIZONTLL

LT 120v/e0H=z
M/H : Transactiwve Rir
Test MHode 1 Z-DPESE TX 2480MH=z

Lnt. Cakble Amp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
({HMH=) {dB/m) (dE) (dB) (dBuV) (dBuV/m) (dBuWV,/m) (dB)

1 27.58 6.71 34.03 100.91 101.17 T74.00 -27.17 Feak
P 27.58 6.71 34.03 36.27 36.53 T74.00 37.47 Feak
3 27.58 6.73 34.03 36.02 36.30 T74.00 37.70 Feak

REemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Rmp Factor + Reading.

The emission lewvels that are 20dB kelow the official
limit are not reported.
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10.POWER LINE CONDUCTED EMISSIONS

10.1.Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

10.2.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT was charged form PC’s USB
port which connected to the power mains through a line impedance stabilization network (L.I1.S.N. 1#).. Both sides
of AC line are checked to find out the maximum conducted emission. In order to find the maximum emission
levels, the relative positions of equipment and all of the interface cables shall be changed according to ANSI C63.4:
2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

10.3.Test Result

EUT: BT WIRELESS SPEAKER  M/N:TRANSAVTIVE AIR
Power: AC 120V/60Hz

Test date: 2012-08-30 Tested by: Tony Tang

Test mode: Tx Mode

Pass
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10.4.Test Data

EST Technology

Chilingxiang, Qishantou, 3anturn,
Houjie, Dongdguahn, cuangdong,Chinas
Tel:+56-769-53051855
Fax:+56-769-53051875

Data: 321 File: D:'test data'2012'H'Homni.EMI {394)
0 Level {dBuV/} Date: 2012-08-30 Time: 09:14:59
FCC PART 15B OP
FCC PART 15B AV
&
40 e
L)
1
0
A5 .2 1 2 L] 10 20 30
Frequency (MHz)
S3ite no. EST 544 Shielded Room Data no. 391
Limit FCC PART 15B QF LINE Fhase : LINE
Env. / Ins. Tewp:25.3'C Humi:55% Press:101.50kPa
Engineer Tony
EUT ET Wireless 3peaker
Power AC 120V/60H=z
n/n Transactive Air
Test Hode TX Mode
LI3N Cable Emission
Fregq. Factor Loss PReading Level Limits Margin ERemark
[MH=) [(dE/tn) [=hzy] [dEuV) (dBuv/m)  (dBuv/m) (dE)
1 1.34 9,63 9.581 2.86 22.30 46.00 Z3.70 Lverage
2 1.34 9,63 9.51 10.94 30.38 S5e&.00 Z5.62 QF
3 4.00 9.64 Q.54 5.72 25.20 46.00 zZ0.50 Lverage
4 4.00 9.64 9.54 14.19 33.87 S5e&.00 Z22.33 QF
5 4.99 9.65 Q.54 g.91 28.40 46.00 17.60 Lverage
3 4.99 9.65 9.54 16.05 35.57 S5e&.00 Z0.43 QF
7 5.64 9.65 9.86 11.69 31.20 50.00 15.580 Lverage
g 5.64 9.65 Q.86 z0.76 40.27 &0.00 19.73 QF
= B.66 9.66 9.85 1z.89 32.40 50.00 17.60 Lverage
10 B.66 9.66 9.85 19.70 39.21 &0.00 Z0.79 QF
11 Z0.968 9.65 Q.97 B.25 25.90 50.00 z4.10 Lverage
12 Z0.968 9.65 9.97 16.69 36.34 &0.00 Z3.66 QF
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Chilingxiang, Qishantou, Santun,
e rem Houjie, Dongguah, Guangdong, China
EST1 iiChll(Jl(Jt:T Tel:+86-769-830818388
Fax:4+86-769-530531875

Data: 393 File; Dx'test data2012*H'Homni.EMI {394)
0 Lewvel {dBuv) Date: 2012-08-30 Time: 09:20:52
FCC PART 15B OP
FCC PART 15B AV
10 i

JA5 .2 5 1 2 5 10 20 30
Frequency (MHz)
3ite no. : E3T 544 Shielded Room Data no. T 393
Limit : FCZ PART 15B QP LINE Phase : NEUTELAL
Env. / Ins. : Temp:25.3'C Humi:55% Press:101.50kPa
Engineer : Tony
EUT : BT Wireless 3Speaker
FPower : AT 120V/60H=
M/ : Transactive Air
Test Mode : T Mode
LIZN Cable Emis=ion
Freg. Factor Loss EReading Level Limits Margin ERemark
[MH=) [ dAE 1) [dE) [dBuW) (ABuw/m)  (dBuv/ i) [dB)
1 3.31 9.64 9.54 Z.1z2 Z1.80 45.00 24 .40 Average
2 3.31 9.64 9.84 12.81 32.29 56.00 23.71 QF
3 4,99 o.65 0.84 6.11 zE.80 46.00 Z0.40 Average
4 4.99 9.865 9.84 17.26 36.75 56.00 19.25 QF
5 5.64 9.865 9.86 7.19 26.70 50.00 23.30 bverage
& 5.64 9.865 9.86 20.18 39.69 60.00 20.31 QF
7 5.97 Q.66 9.87 11.77 31.30 50.00 15.70 bverage
g 5.97 Q.66 9.87 19.51 39.04 60.00 20.98 QF
= G6.66 Q.66 9.85 13.59 33.10 50.00 16.90 bverage
10 G6.66 Q.66 9.85 19.52 39.03 60.00 20.97 QF
11 19.73 Q.87 9.95 2.38 22.20 50.00 27.80 bverage
1z 19.73 9.587 9.95 12.85 3z.e7 60.00 27.33 QF
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11. ANTENNA REQUIREMENTS

11.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi.

11.2.Result

The antennas used for this product are integral Patch Antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is only 2.5 dBi.
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12. TEST SETUP PHOTO
Radiated Test (30-1000 MHz)

Radiated Test (1000-25000 MHz)
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Conducted test
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13.PHOTOS OF EUT

External Photos
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External Photos
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Antenna

Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos

EST Technology Co.,Ltd Report No. ESTE-R1209001 Page 129 of 130



FCC ID:Y40-LGAC-1

Internal Photos
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